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Notice

1. The laboratory has passed the accreditation by China National Accreditation Service for
Conformity Assessment (CNAS). The accreditation number is L0310.

2. The laboratory has passed the accreditation by The American Association for Laboratory
Accreditation (A2LA). The accreditation number is 2174.01 .

3. The laboratory has been recognized by the US Federal Communications Commission (FCC) to
perform compliance testing subject to the Commission's Certification rules. The Designation Number
is CN1173, and the Test Firm Registration Number is 294140.

4. The laboratory has been listed by Industry Canada to perform electromagnetic emission
measurements. The recognition numbers of test site are 6369A-1.

5. The laboratory (Reliability Lab of Huawei Technologies Co., Ltd) is also named “Global
Compliance and Testing Center of Huawei Technologies Co., Ltd”, the both names have coexisted
since 2009.

6. The testreport is invalid if not marked with the signatures of the persons responsible for preparing
and approving the test report.

7. The test report is invalid if there is any evidence of erasure and/or falsification.

8. The test report is only valid for the test samples.

9. Content of the test report, in part or in full, cannot be used for publicity and/or promotional

purposes without prior written approval from the laboratory.
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1 General Information

1.1 Applied Standard

Applied Rules:

Test Method:

47 CFR FCC Part 2, Subpart J
47 CFR FCC Part 15, Subpart C

IC RSS-Gen (Issue 4, November 2014)
IC RSS-247 (Issue 2, February 2017)

FCC PUBLIC NOTICE DA 00-705 Filing and Measurement Guidelines for
Frequency Hopping Spread Spectrum Systems (Released March 30, 2000)

ANSI C63.4-2014, American National Standard for Methods of Measurement of
Radio-Noise Emissions from Low-Voltage Electrical and Electronic Equipment
in the Range of 9 kHz to 40 GHz.

ANSI C63.10-2013, American National Standard for Testing Unlicensed
Wireless Devices.

1.2 Test Location

Test Location 1:
Address:

Reliability Laboratory of Huawei Technologies Co., Ltd.
Administration Building, Headquarters of Huawei Technologies Co., Ltd.,
Bantian, Longgang District, Shenzhen, 518129, P.R.C

1.3 Test Environment Condit

Ambient Temperature:
Ambient Relative Humidity:
Atmospheric Pressure:

ion

19.5t025°C
45 to 55 %
Not applicable

Report No.:
SYBH(Z-RF)20171129004001-2005

Huawei Proprietary and Confidential Page 5 of 21
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2 Test Summary

IC Standard i Verdict
Test Item FCC Part No. Requirements Test Result
No (NOTE)
20dB Emission Bandwidth . )
15.247(a)(1) | RSS-247,5.1 | No limit. Appendix A | Pass
(EBW)
= MAX {25kHz, IIF{output
. . power £125mW, .
Carrier Frequency Separation | 15.247(a)(1) | RSS-247,5.1 Appendix B | Pass
2/3*20dB EBW, 20dB
EBW }}.
) 15.247(a)(1) )
Number of Hopping Channel (i) RSS-247,5.1 | 215 channels. Appendix C | Pass
iii
Time of Occupancy (Dwell 15.247(a)(1) < 0.4s within a period of )
] RSS-247,5.1 ) Appendix D | Pass
Time) (iii) (0.4s*hopping number).
) <1 W if using 275
Maximum Peak Conducted . .
15.247(b)(1) | RSS-247,5.4 | non-overlapping Appendix E | Pass
Output Power
channels.
Band edge spurious emission ) Appendix F | Pass
- < -20 dBr/100 kHz if total
Conducted RF Spurious 15.247(d) RSS-247,5.5 o )
o peak power < power limit. | Appendix G | Pass
Emission
FCC Part 15.209 field
RSS-247,5.5
Radiated Emissions in the 15.247(d) strength limit; )
] RSS-Gen, 6.13 ) Appendix H | Pass
Restricted Bands 15.209 RSS-Gen 6.13 field
strength limit.
FCC Part 15.207
AC Power Line Conducted conducted limit; )
o 15.207 RSS-Gen, 8.8 Appendix | | Pass
Emissions RSS-Gen, 8.8conducted
limit.
NOTE: For the verdict, the “N/A” denotes “not applicable”, the “N/T” denotes “not tested”.
Report No.: Huawei Proprietary and Confidential Page 6 of 21
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3 Description of the Equipment under Test (EUT)

3.1 General Description

CLT-L04 is subscriber equipment in the LTE/ WCDMA/GSM system. The LTE frequency band is Band 1,Band
2,Band 3,Band 4,Band 5, Band 6, Band 7,Band 8, Band 9,Band 12,Band17, Band 18 ,Band 19, Band 20, Band 26,
Band 28, Band 32, Band 34,Band 38,Band39, Band 40 and Band 41. The SUPA/HSDPA/UMTS frequency band is
Band I, Band Il, Band IV, Band V, Band VI, Band VIIl and Band XIX. The GSM/GPRS/EDGE frequency band includes
GSMB850 and GSM900 and DCS1800 and PCS1900, The Mobile Phone implements such functions as RF signal
receiving/transmitting, LTE/ WCDMA /GSM protocol processing, voice, video, MMS service, GPS, NFC and WIFI etc.
Externally it provides earphone port (to provide voice service) and dual USIM card interfaces. It also provides Bluetooth
module to synchronize data between a PC and the phone, or to use the built-in modem of the phone to access the
Internet with a PC, or to exchange data with other Bluetooth devices.

Notel: Only Bluetooth test data included in this report.

3.2 EUT Identity

NOTE: Unless otherwise noted in the report, the functional boards installed in the units shall be selected from the
below list, but not means all the functional boards listed below shall be installed in one unit.

3.2.1 Board
Board
Description Hardware Version Software Version
Main Board HL1CLTM CLT-L04 8.0.1.72(SP2C900)
Report No.: Huawei Proprietary and Confidential Page 7 of 21
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3.2.2 Sub- Assembly

Sub-Assembly

Sub-Assembly

Model Manufacturer Description
Name
Input Voltage: 100V-240V~50/60Hz, 0.75A
Huawei Technologies . _——
Adapter HW-050450B00 Output voltage: 5V 2A OR 4.5V
Co. Ltd. === 5A OR 5V === 45A
Rated Power: 10W/22.5W
Input Voltage: 100V-240V~50/60Hz, 0.75A
Huawei Technologies : ===
Adapter HW-050450E00 g Output Voltage: 5V 2A OR 4.5V
Co.,Ltd. === GAORG5V === 45A
Rated Power: 10W/22.5W
Input Voltage: 100V-240V~50/60Hz, 0.75A
Huawei Technologies : ===
Adapter HW-050450U00 g Output Voltage: 5V 2A OR 4.5V
Co. Ltd. === 5AOR5V === 45A
Rated Power: 10W/22.5W
Input Voltage: ~100-240V 50/60Hz 0.75A
Huawei Technologies . _—=
Adapter HW-050450A00 g Output Voltage: 5V 2A OR 4.5V

Co.,Ltd.

=== 5AQOR5V === 45A
Rated Power: 10W/22.5W

Rechargeable
Li-ion

HB436486ECW

Huawei Technologies
Co.,Ltd.

Rated capacity: 3900mAh

Nominal Voltage: === +3.82V

Charging Voltage: = === +4.4V

Report No.:
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3.3 Technical Description

Characteristics Description
TX/RX Operating 2400-2483.5 fc = 2402 MHz + N * 1 MHz, where:
Range MHz band - fc = “Operating Frequency” in MHz,
- N = “Channel Number” with the range from 0 to 78.
Modulation Type Carrier Frequency Hopping Spread Spectrum (FHSS)
Digital GFSK, m/4-DQPSK, 8DPSK

Emission Designator

GFSK: 1IMO3FXD
/4-DQPSK: 1M34GXD
8DPSK: 1M34GXD

Bluetooth Power Class

Class 1

Report No.:
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4  General Test Conditions / Configurations

4.1 EUT Configurations

4.1.1 General Configurations

Configuration

Description

Test Antenna Ports

Until otherwise specified,

- All TX tests are performed at all TX antenna ports of the EUT, and
- All RX tests are performed at all RX antenna ports of the EUT.

Multiple RF Sources

during measurements.

Other than the tested RF source of the EUT, other RF source(s) are disabled or shutdown

4.1.2 Customized Configurations

# EUT Conf. Signal Description Operating Frequency
TM1_DH5_Hop GFSK modulation, package type DH5, hopping on.

TM1_DH5_ChO GFSK modulation, package type DH5, hopping off. Ch No. 0/ 2402 MHz
TM1_DH5_Ch39 GFSK modulation, package type DH5, hopping off. Ch No. 39/ 2441 MHz

TM1_DH5_Ch78

GFSK modulation, package type DH5, hopping off.

Ch No.

7812480 MHz

TM2_2DH5_Hop

m/4-DQPSK modulation, package type 2DH5, hopping on.

TM2_2DH5_Ch0

m/4-DQPSK modulation, package type 2DH5, hopping off.

Ch No.

0/2402 MHz

TM2_2DH5_Ch39

m/4-DQPSK modulation, package type 2DH5, hopping off.

Ch No.

39/2441 MHz

TM2_2DH5_Ch78

m/4-DQPSK modulation, package type 2DH5, hopping off.

Ch No.

7812480 MHz

TM3_3DH5_Hop

8DPSK modulation, package type 3DH5, hopping on.

TM3_3DH5_Cho

8DPSK modulation, package type 3DH5, hopping off.

Ch No.

0/2402 MHz

TM3_3DH5_Ch39

8DPSK modulation, package type 3DH5, hopping off.

Ch No.

39/ 2441 MHz

TM3_3DH5_Ch78

8DPSK modulation, package type 3DH5, hopping off.

Ch No.

78 /2480 MHz

Report No.:
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4.2 Test Environments

NOTE: The values used in the test report may be stringent than the declared.

Environment Parameter Selected Values During Tests

Temperature Voltage Relative Humidity

NTNV Ambient 3.82VDC Ambient

4.3 Antennarequirements

Excerpt from 8§15.203 of the FCC Rules/Regulations:

“An intentional radiator antenna shall be designed to ensure that no antenna other than that furnished by
the responsible party can be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply with
the provisions of this section.”

The antennas of the CLT-L04 are permanently attached.

There are no provisions for connection to an external antenna.

Conclusion:

The Smart Phone FCC ID: QISCLT-L04 unit complies with the requirement of §15.203.
Ch. Frequency (MHz)

Ch. Frequency (MHz)
00 2402
39 2441
78 2480

Frequency/ Channel Operations

Report No.: Huawei Proprietary and Confidential Page 11 of 21
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4.4 Description of tests

4.4.1 Bandwidth measurement

(a) Connect EUT test port to universal communication tester.

(b) Set the EUT to transmit maximum output power at 2.4GHz and switch off frequency hopping
function, then set the measuring frequency number, finally test the bandwidth with universal
communication tester.

4.4.2 Carrier frequency separation measurement

(a) Connect EUT test port to spectrum analyzer and universal communication tester.

(b) Set the EUT to transmit maximum output power at 2.4GHz and switch off frequency hopping
function, then set the measured frequency number to two adjacent channels separately and test the
carrier frequency separation with spectrum analyzer.

4.4.3 Number of hopping channel

(a) Connect EUT test port to spectrum analyzer and universal communication tester.

(b) Set the EUT to transmit maximum output power at 2.4GHz and switch on frequency hopping
function, then set enough count time (larger than 5000 times) to get all the hopping frequency channel
displayed on the screen of spectrum analyzer.

(c) Count the quantity of peaks to get the number of hopping channels.

4.4.4 Time of occupancy

(a) Connect test port of EUT to spectrum analyzer and universal communication tester.

(b) Set the EUT to transmit maximum output power at 2.4GHz and switch on frequency hopping
function.

(c) Set the span of spectrum analyzer to 0 Hz, and set the resolution bandwidth tol MHz and the vedio
bandwidth to 1 MHz, then get the time domain measured diagram. and set sweep time to 2 times of
one burst occupancy time, and measure the time of occupancy of one burst.

(d) Set the resolution bandwidth tol MHz and the vedio bandwidth to 3 MHz ,and set the sweep time
to a period (0.4 seconds multiplied by the number of hopping channels employed), and count the
number of the bursts.

(e) Calculate the time of occupancy in a period with time occupancy of a burst and quantity of bursts

445 Peak output power

(a) Connect EUT test port to spectrum analyzer and universal communication tester.

(b) Set the EUT to transmit maximum output power at 2.4GHz and switch off frequency hopping
function.

(c) Then set the EUT to transmit at high, middle and low frequency and measure the conducted output
power separately.

Report No.: Huawei Proprietary and Confidential Page 12 of 21
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4.4.6 Band edge spurious emission

(a) Connect EUT test port to spectrum analyzer and universal communication tester

(b) Set the EUT to transmit maximum output power at 2.4GHz and switch off frequency hopping
function.

(c) Then set the EUT to transmit at high, low frequency and measure the conducted band edge
spurious separately.

(d) Switch on the frequency hopping function, and repeat above measurement.

4.4.7 Conducted RF Spurious

(a) Connect EUT test port to spectrum analyzer and universal communication tester

(b) Set the EUT to transmit maximum output power at 2.4GHz and switch off frequency hopping
function.

(c) Then set the EUT to transmit at high, middle and low frequency and measure the conducted
spurious separately.

(d) Switch on the frequency hopping function, and repeat the above measurement.

4.4.8 Radiated spurious emission & spurious in restricted band

The test site semi-anechoic chamber has met the requirement of NSA tolerance 4dB according to the
standards: ANSI C63.10 (2013). The EUT was set-up on insulator 80cm above the Ground Plane. The
set-up and test methods were according to ANSI C63.10:2013.The Radiated Disturbance
measurements were made using a Rohde and Schwarz Test Receiver and control software.

A preliminary scan and a final scan of the emissions were made by using test script of software; the
emissions were measured using a Quasi-Peak Detector below 1GHz, Peak Detector and AV detector
above 1GHz. The maximal emission value was acquired by adjusting the antenna height, polarisation
and turntable azimuth in accordance with the software setup. Normally, the height range of antenna
was 1m to 4m, and the azimuth range of turntable was 0°to 360°.The receive antenna has two
polarizations V and H.

A portable or small unlicensed wireless device shall be placed on a non-metallic test fixture or other
nonmetallic support during testing. The supporting fixture shall permit orientation of the EUT in each of
three orthogonal (x, y, z) axis positions such that emissions from the EUT are maximized.

The EUT communicates with the BTS simulator through Air interface. The EUT transmits maximum
output power at 2.4GHz and switch off frequency hopping function.

Measurement bandwidth: 30 MHz - 1000 MHz: 120 kHz
Measurement bandwidth: 2000 MHz - 10" Carrier Frequency: 1 MHz

4.49 Conducted Emission at Power Port

The Table-top EUT was placed upon a non-metallic table 0.8 m above the horizontal metal reference
ground plane. EUT was connected to LISN and LISN was connected to reference Ground Plane. EUT
was 80cm from LISN. The set-up and test methods were according to ANSI C63.10: 2013.

Report No.: Huawei Proprietary and Confidential Page 13 of 21
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Conducted Disturbance at AC Port measurements were undertaken on the L and N Lines. The
emissions were measured using a Quasi-Peak Detector and Average Detector.

The EUT communicates with the BTS simulator through Air interface, the BTS simulator controls the
EUT to transmitter the maximum power which defined in specification of product. The EUT operated

on the typical channel.

Measurement bandwidth (RBW) for 150kHz to 30 MHz: 9 kHz;

Report No.: Huawei Proprietary and Confidential Page 14 of 21
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45 Test Setups

45.1 Test Setup 1

The Bluetooth component’s antenna ports(s) of the EUT are connected to the measurement instrument per an
appropriate attenuator. The EUT is controlled by Bluetooth System Simulator and/or PC/software to emit the specified

signals for the purpose of measurements.

Jumper Cable for
connecting to RF Cables
(If applicable) Measurement
; Attenuator F——p
{ Instrument
Bluetooth v Power RF Cables
. for testing
Component Splitter .
Cf*“;;ﬁzmls > Bluetooth System
- Simulator

antenna port

Power Control
Supply PC

45.2 Test Setup 2

The test site semi-anechoic chamber has met the requirement of NSA tolerance 4 dB according to the standards: ANSI

C63.4. The test distance is 3m.The setup is according to ANSI C63.4 and CAN/CSA-CEI/IEC CISPR 22.

The maximal emission value is acquired by adjusting the antenna height, polarisation and turntable azimuth. Normally,
the height range of antenna is 1 m to 4 m, the azimuth range of turntable is 0° to 360°, and the receive antenna has two

polarizations Vertical (V) and Horizontal (H).

Report No.: Huawei Proprietary and Confidential Page 15 of 21
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45.3 Test Setup 3

The mains cable of the EUT (maybe per AC/DC Adapter) must be connected to LISN. The LISN shall be placed 0.8 m
from the boundary of EUT and bonded to a ground reference plane for LISN mounted on top of the ground reference
plane. This distance is between the closest points of the LISN and the EUT. All other units of the EUT and associated

equipment shall be at least 0.8m from the LISN.

Ground connections, where required for safety purposes, shall be connected to the reference ground point of the LISN
and, where not otherwise provided or specified by the manufacturer, shall be of same length as the mains cable and

run parallel to the mains connection at a separation distance of not more than 0.1 m.

Shielding room
0.4m
Table R
o
o 5
¥
0\‘@"’&) o
. <Q e
Receive o
Power input—| LISN ‘o\)&
D<10cm GRP
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4.6 Test Conditions

Test Case Test Conditions
Configuration Description
20dB Emission Meas. Method DA 00-705
Bandwidth (EBW) Test Env. NTNV
Test Setup Test Setup 1
EUT Conf. TM1_DH5_ChO, TM1_DH5_Ch39, TM1_DH5_Ch78,

TM2_2DH5_ChO0, TM2_2DH5_Ch39, TM2_2DH5_Ch78,
TM3_3DH5_Ch0, TM3_3DH5_Ch39, TM3_3DH5_Ch78.

Carrier Frequency
Separation

Meas. Method DA 00-705

Test Env. NTNV

Test Setup Test Setup 1
EUT Conf. TM1_DH5_Hop,

TM2_2DH5_Hop,
TM3_3DH5_Hop.

Number of Hopping
Channel

Meas. Method DA 00-705

Test Env. NTNV

Test Setup Test Setup 1
EUT Conf. TM1_DH5_Hop,

TM2_2DH5_Hop,
TM3_3DH5_Hop.

Time of Occupancy
(Dwell Time)

Meas. Method DA 00-705

Test Env. NTNV

Test Setup Test Setup 1
EUT Conf. TM1_DH5_Ch39,

TM2_2DH5_Ch39,
TM3_3DH5_Ch39.

Maximum Peak
Conducted Output

Power

Meas. Method DA 00-705

Test Env. NTNV

Test Setup Test Setup 1

EUT Conf. TM1_DH5 ChO, TM1_DH5_Ch39, TM1_DH5_Ch78,

TM2_2DH5_Ch0, TM2_2DH5_Ch39, TM2_2DH5_Ch78,
TM3_3DH5_Ch0, TM3_3DH5_Ch39, TM3_3DH5_Ch78.

Band edge spurious

emission

Meas. Method DA 00-705

Test Env. NTNV

Test Setup Test Setup 1

EUT Conf. TM1_DH5_Ch0, TM1_DH5_Ch78,

TM2_2DH5_Ch0, TM2_2DH5_Ch78,
TM3_3DH5_Ch0, TM3_3DH5_Ch78.

Conducted RF

Spurious Emission

Meas. Method

DA 00-705

Test Env.

NTNV

Report No.:
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Test Case

Test Conditions

Configuration Description
Test Setup Test Setup 1
EUT Conf. TM1_DH5_ChO, TM1_DH5_Ch39, TM1_DH5_Ch78,

TM2_2DH5_Ch0, TM2_2DH5_Ch39, TM2_2DH5_Ch78,
TM3_3DH5_Ch0, TM3_3DH5_Ch39, TM3_3DH5_Ch78.

Radiated Emissions
in the Restricted

Bands

Meas. Method

DA 00-705, C63.4, C63.10.

(1) 30 MHz to 1 GHz:

Pre: RBW =100 kHz; VBW = 300 kHz; Det. = Peak.

Final: RBW = 120 kHz; Det. = CISPR Quasi-Peak.

(2) 1 GHz to 26.5 GHz:

Average: RBW =1 MHz; VBW = 10 Hz; Det. = Peak; Sweep-time = Auto;
Trace = Single.

Peak: RBW =1 MHz; VBW = 3 MHz; Det. = Peak; Sweep-time = Auto;
Trace = Max Hold * 100.

Test Env. NTNV
Test Setup Test Setup 2
EUT Conf. 30 MHz -1 GHz TM1_DH5_ChO (Worst Conf.).
1-3 GHz TM1_DH5_ChO, TM1_DH5_Ch39, TM1_DH5_Ch78,
TM2_2DH5_Ch0, TM2_2DH5_Ch39,
TM2_2DH5_Ch78,
TM3_3DH5_Ch0, TM3_3DH5_Ch39,
TM3_3DH5_Ch7s.
3-18 GHz TM1_DH5_ChO0 (Worse Conf.),
TM1_DH5_Ch39 (Worse Conf.),
TM1_DH5_Ch78 (Worse Conf.).
18-26.5 GHz TM1_DH5_ChO (Worst Conf.).

AC Power Line

Meas. Method

AC mains conducted.

Conducted Pre: RBW =10 kHz; Det. = Peak.
Emissions Final: RBW = 9 kHz; Det. = CISPR Quasi-Peak & Average.
Test Env. NTNV
Test Setup Test Setup 3
EUT Conf. TM1_DH5_Ch39.
Report No.: Huawei Proprietary and Confidential Page 19 of 21
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5 Main Test Instruments

Main Test Equipments

Equipment Name Manufacturer Model Serial Number Cal Date Cal- Due
Power supply KEITHLEY 2303 000500E 2017/5/31 | 2018/5/30
Wireless Communication )
Agilent N4010A MY49081592 2017/7/31 | 2018/7/30
Test set
Universal Radio
L R&S CMU200 110932 2017/5/2 2018/5/1
Communication Tester
Spectrum Analyzer Agilent N9020A MY52090652 2017/7/10 2018/7/9
Universal Radio
o R&S CMW500 126854 2017/10/19 | 2018/10/18
Communication Tester
Signal Analyzer R&S FSQ31 200021 2017/7/31 | 2018/7/30
Spectrum Analyzer Agilent N9030A MY49431698 2017/7/31 | 2018/7/30
Temperature Chamber WEISS WKL64 56246002940010 | 2017/12/13 | 2018/12/12
Signal generator Agilent E8257D MY49281095 2017/7/31 | 2018/7/30
Vector Signal Generator R&S SMUZ200A 104162 2017/7/31 | 2018/7/30
Test receiver R&S ESU26 100387 2017/2/21 | 2018/2/20
Test receiver R&S ESCI 101163 2017/2/21 | 2018/2/20
Spectrum analyzer R&S FSU3 200474 2017/2/21 | 2018/2/20
Spectrum analyzer R&S FSuU43 100144 2017/2/21 | 2018/2/20
LOOP
R&S HFH2-72 100262 2017/4/25 | 2019/4/25
Antennas(9kHz-30MHz)
LOOP
R&S HFH2-Z2 100263 2017/4/25 | 2019/4/25
Antennas(9kHz-30MHz)
Trilog Broadband Antenna VULB
SCHWARZBECK 9163-490 2017/3/29 | 2019/3/29
(30M~3GHz) 9163
Trilog Broadband Antenna VULB
SCHWARZBECK 9163-521 2017/4/9 2019/4/9
(30M~3GHz) 9163
Double-Ridged
Waveguide Horn R&S HF907 100304 2017/5/27 | 2019/5/27
Antenna (1G~18GHz)
Pyramidal Horn )
ETS-Lindgren 3160-09 206665 2017/3/24 | 2018/3/23
Antenna(18GHz-26.5GHz)
Artificial Main Network R&S ENV4200 100134 2017/5/15 | 2018/5/14
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Line Impedance
o R&S ENV216 100382 2017/5/15 | 2018/5/14
Stabilization Network
Power Detecting & R&S OSP-B157 100914
) ) 2017/7/31 | 2018/7/30
Sampling Unit
Software Information
Test Item Software Name Manufacturer Version
RE EMC32 R&S V9.25.0
CE EMC32 R&S V9.25.0
6 Appendixes
Appendix No. Description

SYBH(Z-RF)20171129004001-2005-A

Appendix for Bluetooth

END
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Appendix A: 20dB Emission
Bandwidth (EBW)
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g'é RF Test Report of CLT-L04

HUAWEI

1 Result Table

EUT Conf. EBW [MHZz] Verdict
TM1_DH5_ChO 1 Pass
TM1_DH5_Ch39 1.02 Pass
TM1_DH5_Ch78 1.03 Pass
TM2_2DH5_Ch0 1.34 Pass
TM2_2DH5_Ch39 1.34 Pass
TM2_2DH5_Ch78 1.33 Pass
TM3_3DH5_ChO 1.34 Pass
TM3_3DH5_Ch39 1.34 Pass
TM3_3DH5_Ch78 1.34 Pass
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2 Test Plot

2.1 TM1_DH5_ChO

Agilent Spectrum Analyzer - Occupied BW

SR SEMSE:INT BLIGHN AUTD 03;14;57 PM Jan 15, 2018

Center Freq 2.402000000 GHz Center Freq: 2.402000000 GHz Radio Std: None Frequency
—»— Trig:Free Run Avg|Held:>10/10

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset7 dB
Ref 30.00 dBm

Center Freq
2.402000000 GHz

Center 2.402 GHz
#Res BW 30 kHz #VBW 100 kHz

CF Step
200.000 kHz

Auto Man

Occupied Bandwidth Total Power 16.0 dBm —

883.83 kHz FreqOffset

Transmit Freq Error 32.486 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.004 MHz x dB -20.00 dB

IMSG STATUS
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HUAWEI

2.2 TM1_DH5_Ch39

Agilent Spectrum Analyzer - Occupied BW
SR SEMSE:INT BLIGHN AUTD 03;38; 15 PM Jan 15, 2018

Center Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio Std: None
—»— Trig:Free Run Avg|Held: 10110

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset7 dB
Ref 30.00 dBm

Center Freq
2.441000000 GHz

Center 2.441 GHz
#Res BW 30 kHz #VBW 100 kHz

CF Step
200.000 kHz

Auto Man

Occupied Bandwidth Total Power 16.1 dBm —

891.16 kHz FreqOffset

Transmit Freq Error 38.290 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.018 MHz x dB -20.00 dB

IMSG STATUS
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2.3 TM1_DH5_Ch78

Agilent Spectrum Analyzer - Occupied BW
SR SEMSE:INT BLIGHN AUTD 04:09; 14 PM Jar 15, 2018

Center Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radio Std: None
—»— Trig:Free Run Avg|Held: 10110

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset7 dB
Ref 30.00 dBm

Center Freq
2.480000000 GHz

Center 2.48 GHz
#Res BW 30 kHz #VBW 100 kHz

CF Step
200.000 kHz
Auto Man

Occupied Bandwidth Total Power
898.59 kHz —

Transmit Freq Error 45.996 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.025 MHz x dB -20.00 dB

IMSG STATUS
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2.4 TM2_2DH5_ChO

Agilent Spectrum Analyzer - Occupied BW
SR SEMSE:INT BLIGHN AUTD 02;21;13 PM Jan 15, 2018

Center Freq 2.402000000 GHz Center Freq: 2.402000000 GHz Radio Std: None
—»— Trig:Free Run Avg|Held: 10110

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset7 dB
Ref 30.00 dBm

Center Freq
2.402000000 GHz

Center 2.402 GHz
#Res BW 30 kHz #VBW 100 kHz

CF Step
200.000 kHz
Auto Man

Occupied Bandwidth Total Power
1.1941 MHz e

Transmit Freq Error 38.489 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.344 MHz x dB -20.00 dB

IMSG STATUS

Report No.: Huawei Proprietary and Confidential Page 6 of 128
SYBH(Z-RF)20171129004001-2005-A Copyright © Huawei Technologies Co., Ltd.



g’é RF Test Report of CLT-L04
HUAWEI

2.5 TM2_2DH5_Ch39

Agilent Spectrum Analyzer - Occupied BW
SR SEMSE:INT BLIGHN AUTD 03;51;19 PM Jan 15, 2018

Center Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio Std: None
—»— Trig:Free Run Avg|Held: 10110

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset7 dB
Ref 30.00 dBm

Center Freq
2.441000000 GHz

Center 2.441 GHz
#Res BW 30 kHz #VBW 100 kHz

CF Step
200.000 kHz

Auto Man

Occupied Bandwidth Total Power 13.0 dBm —

1.1923 MHz FreqOffset

Transmit Freq Error 41.496 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.341 MHz x dB -20.00 dB

IMSG STATUS
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2.6 TM2_2DH5_Ch78

Agilent Spectrum Analyzer - Occupied BW
SR SEMSE:INT BLIGHN AUTD 04:15:23 PM Jan 15, 2018

Center Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radio Std: None
—»— Trig:Free Run Avg|Held: 10110

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset7 dB
Ref 30.00 dBm

Center Freq
2.480000000 GHz

Center 2.48 GHz
#Res BW 30 kHz #VBW 100 kHz

CF Step
200.000 kHz

Auto Man

Occupied Bandwidth Total Power 12.4 dBm —

1.1918 MHz FreqOffset

Transmit Freq Error 44.774 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.332 MHz x dB -20.00 dB

IMSG STATUS
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2.7 TM3_3DH5_Ch0

Agilent Spectrum Analyzer - Occupied BW
SR SEMSE:INT BLIGHN AUTD 03;27:32 PM Jan 15, 2018

Center Freq 2.402000000 GHz Center Freq: 2.402000000 GHz Radio Std: None
—»— Trig:Free Run Avg|Held: 10110

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset7 dB
Ref 30.00 dBm

Center Freq
2.402000000 GHz

Center 2.402 GHz
#Res BW 30 kHz #VBW 100 kHz

CF Step
200.000 kHz

Auto Man

Occupied Bandwidth Total Power 12.7 dBm —

1.1939 MHz FreqOffset

Transmit Freq Error 38.754 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.343 MHz x dB -20.00 dB

IMSG STATUS
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2.8 TM3_3DH5_Ch39

Agilent Spectrum Analyzer - Occupied BW
SR SEMSE:INT BLIGHN AUTD 04:03:04 PM Jar 15, 2018

Center Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio Std: None
—»— Trig:Free Run Avg|Held:>10/10

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset7 dB
Ref 30.00 dBm

Center Freq
2.441000000 GHz

Center 2.441 GHz
#Res BW 30 kHz #VBW 100 kHz

CF Step
200.000 kHz

Auto Man

Occupied Bandwidth Total Power 12.8 dBm —

1.1952 MHz FreqOffset

Transmit Freq Error 42.277 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.338 MHz x dB -20.00 dB

IMSG STATUS
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2.9 TM3_3DH5_Ch78

Agilent Spectrum Analyzer - Occupied BW
SR SEMSE:INT BLIGHN AUTD 04:29:04 PM Jar 15, 2018

Center Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radio Std: None
—»— Trig:Free Run Avg|Held: 10110

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset7 dB
Ref 30.00 dBm

Center Freq
2.480000000 GHz

Center 2.48 GHz
#Res BW 30 kHz #VBW 100 kHz

CF Step
200.000 kHz

Auto Man

Occupied Bandwidth Total Power 12.4 dBm —

1.1910 MHz FreqOffset

Transmit Freq Error 45.021 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.335 MHz x dB -20.00 dB

IMSG STATUS
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Appendix B: Carrier Frequency
Separation
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1 Result Table

EUT Conf. Carrier Frequency Separation [MHZz] Verdict
TM1_DH5_Hop 1 Pass
TM2_2DH5_Hop 1 Pass
TM3_3DH5_Hop 0.95 Pass
Report No.: Huawei Proprietary and Confidential Page 13 of 128
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2 Test Plot

2.1 TM1_DH5_Hop

Agilent Spectrum Analyzer - Swept SA

SoREEAcE R SEMSE:INT ALIGN AUTO 04:19:16 PM Jan 27, 2018

Center Freq 2.441000000 GHz _ Avg Type: Log-Pwr
PNO: Wide —»— T1rig:Free Run Avg|Hold: 100100

IFGain:Low #Atten: 30 dB

Auto Tune
Ref Offset 7 dB Mkr2 2.441 050 GHz

Frequency

Ref 27.00 dBm 8.969 dBm
Center Freq
2.441000000 GHz

StartFreq
2.438500000 GHz

Stop Freq
2.443500000 GHz

Start 2438500 GHz Stop 2.443500 GHz CF Step
#VBW 300 kHz Sweep 1.000 ms (601 pts) 500.000 kHz
Man

=
5

MKR| MODE| TRC| SCL FUNCTION FUNCTION %0 TH FUNCTION ¥aLUE

il N [ 1] F] 2, 440 050 GHz 8. 679 ®em | [ |
7l N[ 1] F | 2.441 050 GHz 8869dBm[ [ 1 ]
< 1 ] Freq Offset

0 Hz

= 0w~ &

B = o
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2.2 TM2_2DH5_Hop

Agilent Spectrum Analyzer - Swept SA
e
Center Freq 2.441000000 GHz

PNO: Wide —»—
IFGain:Low

SEMSEINT ALIGEN AUTO 04:32:12 PM Jai
Avyg Type: Log-Pwr

Avg|Hold: 100{100

Trig: Free Run
#Atten: 30 dB

Ref Offset 7 dB

1OSBIdw Ref 27.00 dBm

Stop 2.443500 GHz
Sweep 1.000 ms (601 pts)

MKR| MODE| TRC| SCL FUMCTION FUNCTION WIDTH FUNCTION VALUE A

Ml N [ 1] f] 2. 440 200 GHz 5. 200 ®em | |
7l N[ 1] f | 2.441 200 GHz 5146dBm| |

= OO~ AW

e

Frequency

Auto Tune

CenterFreq
2.441000000 GHz

StartFreq
2.438500000 GHz

Stop Freq
2.443500000 GHz

CF Step
500.000 kHz
Man

Freq Offset
0 Hz

=
ol
n]
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2.3 TM3_3DH5_Hop

Agilent Spectrum Analyzer - Swept SA

e SEMSE:INT ALIGH AUTO 04:25:16 PM Jan 27, 2018

Center Freq 2.441000000 GHz _ Avg Type: Log-Pwr
PHO: Wide ~—w— Trig:Free Run Avg|Held: 100,100

#Atten: 30 dB

Frequency

IFGain:Low

Auto Tune
Ref Offset 7 dB

1LO dBidiv  Ref 27.00 dBm

CenterFreq
2.441000000 GHz

StartFreq
2.438500000 GHz

Stop Freq
2.443500000 GHz

Stop 2443500 GHz CF Step
Sweep 1.000 ms (601 pts) 500.000 kHz
Man

>
=

MER| MODE| TRC SCL FUMCTION FUMCTION WIDTH FUMCTION “ALUE

l N [1]f] 2, 440 050 GHz 4. 227 @8m | ]

7l N | 1] f| 2.441 000 GHz 4268dBm| [ 1 ]
-] Freq Offset

0Hz

—
200N~ gL

=

=
S
(]
%]
_5'
(7]
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Appendix C: Number of Hopping
Channel
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1 Result Table

EUT Conf. Number of Hopping Channel Verdict
TM1_DH5 Hop 79 Pass
TM2_2DH5_Hop 79 Pass
TM3_3DH5_Hop 79 Pass
Report No.: Huawei Proprietary and Confidential Page 18 of 128
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2 Test Plot

2.1 TM1_DH5_Hop

Agilent Spectrum Analyzer - Swept SA
SR SEMSE:INT BLIGHN AUTD 03;37:59 PM Jar 15, 2018

Center Freq 2.441000000 GHz , Avg Type: Log-Pwr
PNO: Fast —»— Trig:Free Run Avg|Held: 100100

IFGain:Low #Atten: 30 dB

Frequency

Auto Tune

Ref Offset 7 dB Mkr1 2.480 0 GHz

Ref 20.00 dBm 8.468 dBm

‘1

Center Freq
2.441000000 GHz

StartFreq
2.391000000 GHz

Stop Freq
2.491000000 GHz

CF Step
10.000000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.44100 GHz Span 100.0 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts)
IMSG STATUS
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2.2 TM2_2DH5_Hop

Agilent Spectrum Analyzer - Swept SA

soipscElins ne SEMSE:INT ALIGN AUTO

Center Freq 2.441000000 GHz , Avg Type: Log-Pwr
PNO: Fast —»— Trig:Free Run Avg|Held: 100100

IFGain:Low #Atten: 30 dB

Frequency

AutoT
Ref Offset 7 dB Mkr1 2.480 0 GHz LIDPIEIE

10 dBidiv Ref 20.00 dBm 2.358 dBm

I Y O A O [ O

Center Freq
2.441000000 GHz

StartFreq
2.391000000 GHz

Stop Freq
2.491000000 GHz

]
N O A S I
i O

Freq Offset
0 Hz

#VBW 300 kHz Sweep 9.600 ms (1001 pts)
IMSG STATUS
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2.3 TM3_3DH5_Hop

Agilent Spectrum Analyzer - Swept SA

sog sc ]

Center Freq 2.441000000 GHz

PNO: Fast ~—»—

IFGain:Low

SEMSE:INT

Trig: Free Run
#Atten: 30 dB

Avg Type: Log-Pwr
Avg|Hold: 100/100

Frequency

10 dBidiv
Log

100

Ref Offset 7 dB
Ref 20.00 dBm

#VBW 300 kHz

Sweep 9.600 ms (1001 pts)

Auto Tune

Center Freq
2.441000000 GHz

StartFreq
2.391000000 GHz

Stop Freq
2.491000000 GHz

Freq Offset
0 Hz

STATUS

Report No.:

SYBH(Z-RF)20171129004001-2005-A

Huawei Proprietary and Confidential

Page 21 of 128

Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of CLT-L04
HUAWEI

Appendix D: Time of Occupancy
(Dwell Time)
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1 Result Table

The Dwell Time = Burst Width * Total Hops. The detailed calculations are showed as follows:

- The duration for dwell time calculation: 0.4 [s] * hopping number = 0.4 [s] * 79 [ch] = 31.6 [s*ch];

- The burst width [ms/hop/ch], which is directly measured, refers to the duration on one channel hop.

- The hops per second for all channels: The selected EUT Conf uses a slot type of 5-Tx&1-Rx and a
hopping rate of 1600 [ch*hop/s] for all channels. So the final hopping rate for all channels is 1600/ 6 =
266.67 [ch*hop/s];

- The hops per second on one channel: 266.67 [ch*hop/s] / 79 [ch] =3.38 [hop/s];

- The total hops for all channels within the dwell time calculation duration: 3.38 [hop/s] * 31.6 [s*ch] =
106.67 [hop*ch];

- The dwell time for all channels hopping: 106.67 [hop*ch] * Burst Width [ms/hop/ch].

EUT Conf. Burst Width [s/hop/ch] Total Hops [hop*ch] Dwell Time [ms] Verdict
TM1_DH5_Ch39 0.0029 106.67 0.309 Pass
TM2_2DH5_Ch39 | 0.0029 106.67 0.309 Pass
TM3_3DH5_Ch39 | 0.0029 106.67 0.309 Pass
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2 Test Plot

NOTE: The test plots are only for Burst Width measurements.

2.1 TM1_DH5_Ch39

Agilent Spectrum Analyzer - Swept SA

B e oo B SENSE:INT ST EREmEa i, 2R Frequenc
Center Freq 2.441000000 GHz Avg Type: Log-Pur B

PNO: Fast —»— T1rig:Free Run
#Atten: 30 dB

IFGain:Low

Auto Tune

Ref Offset7 dB
Ref 20.00 dBm

CenterFreq
2.441000000 GHz

StartFreq
2.441000000 GHz

Stop Freq
2.441000000 GHz

Center 2.441000000 GHz Span 0 Hz CF Step
#VBW 3.0 MHz Sweep 10.00 ms (1001 pts) 1.000000 MHz

MKR MODE| TRC| SCL x FUNCTION | FUNCTION WIDTH FONCTION VALE & (i Ah

Freq Offset
0OHz
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2.2 TM2_2DH5_Ch39

Agilent Spectrum Analyzer - Swept SA

B e oo B SENSE:INT S EREna ik, SR Frequenc
Center Freq 2.441000000 GHz Ao Type fog bur il

PNO: Fast —»— T1rig:Free Run
#Atten: 30 dB

IFGain:Low

Auto Tune
Ref Offset7 dB
Ref 20.00 dBm

CenterFreq
2.441000000 GHz

StartFreq
2.441000000 GHz

Stop Freq
2.441000000 GHz

Center 2.441000000 GHz Span 0 Hz CF Step
#VBW 3.0 MHz Sweep 10.00 ms (1001 pts) 1.000000 MHz

FUNCTION VALLUE & e Ah

MKR| MODE| TRC SCL *

| 3500 ms]
6.400 ms

Y FUNCTION FUNCTION WIDTH

Freq Offset
0OHz
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2.3 TM3_3DH5_Ch39

Agilent Spectrum Analyzer - Swept SA

B e oo B SENSE:INT ST R T, SR Frequenc
Center Freq 2.441000000 GHz Ao Type fog bur il

PNO: Fast —»— T1rig:Free Run
#Atten: 30 dB

IFGain:Low

Auto Tune

Ref Offset7 dB
Ref 20.00 dBm

CenterFreq
2.441000000 GHz

StartFreq
2.441000000 GHz

Stop Freq
2.441000000 GHz

Center 2.441000000 GHz Span 0 Hz CF Step
#VBW 3.0 MHz Sweep 10.00 ms (1001 pts) 1.000000 MHz

MKR MODE| TRC| SCL x Y FUNCTION | FUNCTION WIDTH FONCTION VALE & (i Ah

@l N[1]t] = 3600ms|]  621dBm| [ 0 00000000 |
A N [1[t] 6500 ms] A514dBm| 0 [ 00000000 00000000 |
]

3 Freq Offset
4
5 0OHz
6
7
8
9
10
11 | I N O O I R
b4
IMSG STATUS
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Conducted Output Power
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1 Result Table

EUT Conf. Max. Peak Power [dBm] Verdict
TM1_DH5_ChO 9.021 Pass
TM1_DH5_Ch39 9.245 Pass
TM1_DH5_Ch78 8.916 Pass
TM2_2DH5_ChO 7.078 Pass
TM2_2DH5_Ch39 7.576 Pass
TM2_2DH5_Ch78 6.953 Pass
TM3_3DH5_ChO 7.138 Pass
TM3_3DH5_Ch39 7.609 Pass
TM3_3DH5_Ch78 6.96 Pass
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2 Test Plot

2.1 TM1_DH5_ChO

Agilent Spectrum Analyzer - Swept SA
SR SEMSE:INT BLIGHN AUTD 03;15;12 PM Jan 15, 2018

Center Freq 2.402000000 GHz , Avg Type: Log-Pwr
PNO: Fast i, 1Vig:FreeRun Avg|Hold: 47150

IFGain:Low #Atten: 30 dB

Frequency

Auto Tune

Ref Offset 7 dB Mkr1 2.402 186 GHz

Ref 20.00 dBm 9.021 dBm

Center Freq
2.402000000 GHz

StartFreq
2.399000000 GHz

Stop Freq
2.405000000 GHz

CF Step
600.000 kHz
Auto Man

Freq Offset
0 Hz

Center 2.402000 GHz Span 6.000 MHz

#Res BW 1.5 MHz #VBW 5.0 MHz #Sweep 100.0 ms (1001 pts)
IMSG STATUS

Report No.: Huawei Proprietary and Confidential Page 29 of 128

SYBH(Z-RF)20171129004001-2005-A Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of CLT-L04
HUAWEI

2.2 TM1_DH5_Ch39

Agilent Spectrum Analyzer - Swept SA

SR SEMSE:INT BLIGHN AUTD 03;38;30 PM Jar 15, 2018

Center Freq 2.441000000 GHz , Avg Type: Log-Pwr
PNO: Fast i, 1Vig:FreeRun Avg|Hold: 47150

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 2.441 042 GHz ino une

Ref 20.00 dBm 9.245 dBm

Center Freq
2.441000000 GHz

StartFreq
2.438000000 GHz

Stop Freq
2.444000000 GHz

CF Step
600.000 kHz
Auto Man

Freq Offset
0 Hz

Span 6.000 MHz

#VBW 5.0 MHz #Sweep 100.0 ms (1001 pts)
IMSG STATUS
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2.3 TM1_DH5_Ch78

Agilent Spectrum Analyzer - Swept SA

SR SEMSE:INT BLIGHN AUTD 04:09;29 PM Jar 15, 2018

Center Freq 2.480000000 GHz , Avg Type: Log-Pwr
PNO: Fast i, 1Vig:FreeRun Avg|Hold: 47150

IFGain:Low #Atten: 30 dB

Frequency

Auto Tune

Ref Offset 7 dB
EO dBidiv  Ref 20.00 dBm
og

Center Freq
2.480000000 GHz

StartFreq
2.477000000 GHz

Stop Freq
2.483000000 GHz

Freq Offset
0 Hz

Span 6.000 MHz

#VBW 5.0 MHz #Sweep 100.0 ms (1001 pts)
IMSG STATUS
Report No.: Huawei Proprietary and Confidential Page 31 of 128

SYBH(Z-RF)20171129004001-2005-A Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of CLT-L04
HUAWEI

2.4 TM2_2DH5_ChO

Agilent Spectrum Analyzer - Swept SA

SR SEMSE:INT BLIGHN AUTD 02;21:28 PM Jan 15, 2018

Center Freq 2.402000000 GHz , Avg Type: Log-Pwr
PNO: Fast i, 1Vig:FreeRun Avg|Hold: 47150

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 2.402 186 GHz ino une

Ref 20.00 dBm 7.078 dBm

Center Freq
2.402000000 GHz

StartFreq
2.399000000 GHz

Stop Freq
2.405000000 GHz

CF Step
600.000 kHz
Auto Man

Freq Offset
0 Hz

Span 6.000 MHz

#VBW 5.0 MHz #Sweep 100.0 ms (1001 pts)
IMSG STATUS
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2.5 TM2_2DH5_Ch39

Agilent Spectrum Analyzer - Swept SA

soipscElins ne SEMSE:INT ALIGN AUTO

Center Freq 2.441000000 GHz , Avg Type: Log-Pwr
PNO: Fast i, 1Vig:FreeRun Avg|Hold: 47/50

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 2.441 138 GHz ino une

10 gB!di\r Ref 20.00 dBm 7.576 dBm

Center Freq
2.441000000 GHz

StartFreq
2.438000000 GHz

Stop Freq
2.444000000 GHz

Freq Offset
0 Hz

#VBW 5.0 MHz #Sweep 100.0 ms (1001 pts)
IMSG STATUS
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2.6 TM2_2DH5_Ch78

Agilent Spectrum Analyzer - Swept SA

SR SEMSE:INT BLIGHN AUTD 04:15:37 PM Jar 15, 2018

Center Freq 2.480000000 GHz , Avg Type: Log-Pwr
PNO: Fast i, 1Vig:FreeRun Avg|Hold: 47150

IFGain:Low #Atten: 30 dB

Frequency

Auto Tune
Ref Offset 7 dB
Ref 20.00 dBm

Center Freq
2.480000000 GHz

StartFreq
2.477000000 GHz

Stop Freq
2.483000000 GHz

CF Step
600.000 kHz
Auto Man

Freq Offset
0 Hz

Span 6.000 MHz

#VBW 5.0 MHz #Sweep 100.0 ms (1001 pts)
IMSG STATUS
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2.7 TM3_3DH5_Ch0

Agilent Spectrum Analyzer - Swept SA

SR SEMSE:INT BLIGHN AUTD 02;27:47 PM Jan 15, 2018

Center Freq 2.402000000 GHz , Avg Type: Log-Pwr
PNO: Fast i, 1Vig:FreeRun Avg|Hold: 47150

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 2.402 126 GHz ino une

Ref 20.00 dBm 7.138 dBm

Center Freq
2.402000000 GHz

StartFreq
2.399000000 GHz

Stop Freq
2.405000000 GHz

CF Step
600.000 kHz
Auto Man

Freq Offset
0 Hz

Span 6.000 MHz

#VBW 5.0 MHz #Sweep 100.0 ms (1001 pts)
IMSG STATUS
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2.8 TM3_3DH5_Ch39

Agilent Spectrum Analyzer - Swept SA

soipscElins ne SEMSE:INT ALIGN AUTO

Center Freq 2.441000000 GHz , Avg Type: Log-Pwr
PNO: Fast i, 1Vig:FreeRun Avg|Hold: 46/50

IFGain:Low #Atten: 30 dB

Frequency

Auto Tune

Ref Offset 7 dB

10 dBidiv. ~ Ref 20.00 dBm
Log

Center Freq
2.441000000 GHz

StartFreq
2.438000000 GHz

Stop Freq
2.444000000 GHz

Freq Offset
0 Hz

#VBW 5.0 MHz #Sweep 100.0 ms (1001 pts)
IMSG STATUS
Report No.: Huawei Proprietary and Confidential Page 36 of 128

SYBH(Z-RF)20171129004001-2005-A Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of CLT-L04
HUAWEI

2.9 TM3_3DH5_Ch78

Agilent Spectrum Analyzer - Swept SA

SR SEMSE:INT BLIGHN AUTD 04:29; 18 PM Jan 15, 2018

Center Freq 2.480000000 GHz , Avg Type: Log-Pwr
PNO: Fast i, 1Vig:FreeRun Avg|Hold: 48150

IFGain:Low #Atten: 30 dB

Frequency

Auto Tune

Ref Offset 7 dB
EO dBidiv  Ref 20.00 dBm
og

Center Freq
2.480000000 GHz

StartFreq
2.477000000 GHz

Stop Freq
2.483000000 GHz

Freq Offset
0 Hz

#VBW 5.0 MHz #Sweep 100.0 ms (1001 pts)
IMSG STATUS
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Appendix F: Band edge spurious
emission
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1 Result Table

Chan Carrier Max. Carrier o
. Frequency Limit
EUT Conf. nel Frequency Spurious i Power Result
Hopping [dBm]
No. [MHZ] Level [dBm] [dBm]
0 2402 -50.43 Off 4.276 -15.72 Pass
TM1_DH5_ChO
- - -53.016 On 4.405 -15.6 Pass
78 2480 -52.83 Off 8.893 -11.107 | Pass
TM1_DH5_Ch78
- - -53.526 On 8.661 -11.339 | Pass
0 2402 -52.468 Off 4.307 -15.69 Pass
TM2_2DH5_ChO
- - - - -53.717 On -1.023 -21.02 Pass
78 2480 -53.421 Off 4,583 -15.417 | Pass
TM2_2DH5_Ch78
- - - - -53.501 On 2.57 -17.43 Pass
0 2402 -52.424 Off 0.610 -19.39 Pass
TM3_3DH5_Cho
- - - - -53.669 On 3.398 -16.6 Pass
78 2480 -53.22 Off 4,581 -15.419 | Pass
TM3_3DH5_Ch78
- - - - -52.825 On 4.284 -15.716 | Pass
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2 Test Plot

2.1 TM1_DH5_ChO

No hopping

Agilent Spectrum Analyzer - Swept SA

b SEMSE:INT ALIGM AUTO [02:37,58 PMFeb 02, 2018

Center Freq 2.400000000 GHz . Avg Type: Log-Pwr Py
PNO: Wide (5 T1tig:Free Run Avg|Hold:>1000/1000
—— I, I,

#Atten: 30 dB

IFGain:Low

Auto Tune
Mkr2 2,400 00 GHz
Ref 20.00 dBm ’50.430 dBm

Center Freq
2.400000000 GHz

Start Freq
2.395000000 GHz

Stop Freq
2.405000000 GHz

Span 10.00 MHz CF Step
#VBW 300 kHz Sweep 1.000 ms (1001 pts) 1.000000 MHz
Auto Man

MKR| MODE| TRC) SCL FUMCTION FUNCTION WIDTH FUMNCTION VALUE

1 INNEEEE 2 A02 19 GHz 4. 276 @Bm [ [ ]
A N | 2,400 00 GHz 50430dBmM| | ]
- ] Freq Offset

0Hz
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With hopping

Ag_i-lent Spectrum Analyzer - Swept SA

SOiAcE SEMSE:INT ALIGN AUTO 02:353:58 PMFeb 02, 2018

Center Freq 2.400000000 GHz _ Avg Type: Log-Pwr
PNO: Wide ) Trig: Free Run Avg|Hold:>1000/1000

IFGain:Low #atten: 30 dB

Frequency

Auto Tune

Mkr2 2.400 00 GHz

Ref 20.00 dBm -53.016 dBm
1'553: Center Freq
2400000000 GHz

StartFreq
2.395000000 GHz

Stop Freq
2.405000000 GHz

Center 2.400000 GHz Span 10.00 MHz CF Step
#VBW 300 kHz Sweep 1.000 ms (1001 pts) 1.000000 MHz
Auto Man

MKR| MODE| TRC| SCL FUNCTION FUNCTION w/IDTH FUNCTION WALUE

1 INHENES 2 405 00 GHz 4. 405 Bm [ [ ]
7l N [1[f| 2.400 00 GHz £30%6dBm| | [ ]
1 A

3 Freq Offset
4
5 0 Hz
6
7
8
9
]
1 N O Y R I
¥
IMSG STATUS
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2.2 TM1_DH5_Ch78

No hopping

Agilent Spectrum Analyzer - Swept SA
SR SEMSE:INT BLIGHN AUTD 04:10;28 PM Jar 15, 2018

Center Freq 2.483500000 GHz , Avg Type: Log-Pwr Py
PNO: Wide (5 T1tig:Free Run Avg|Held:>1000/1000
—— s

IFGain:Low #Atten: 30 dB

Auto Tune
Mkr2 2.483 50 GHz
Ref 20.00 dBmM ’52.830 dBm

Center Freq
2.483500000 GHz

-11.11 ciBim|

StartFreq
2.478500000 GHz

Stop Freq
2.488500000 GHz

Span 10.00 MHz CF Step
#VBW 300 kHz Sweep 1.000 ms (1001 pts) 1.000000 MHz
Auto Man

MKR| MODE| TRC) SCL FUNCTION FUNCTION WIDTH FUNCTION VALLUE

1 NN 2 480 20 GHz 8. 893 dBm [ 0000 0]
| N[ 1] f] 2.483 50 GHz 62830dBm| [ 0 0]
I A E—

Freq Offset
0 Hz
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With hopping

Agilent Spectrum Analyzer - Swept SA
SR SEMSE:INT BLIGHN AUTD 04:11:28 PM Jan 15, 2018

Center Freq 2.483500000 GHz , Avg Type: Log-Pwr Py
PNO: Wide (5 T1tig:Free Run Avg|Held:>1000/1000
—— ] ,

#Atten: 30 dB

IFGain:Low

Auto Tune
Mkr2 2.483 50 GHz
Ref 20.00 dBmM ’53.526 dBm

1

Center Freq
2.483500000 GHz

-11.34 ciBim|

StartFreq
2.478500000 GHz

Stop Freq
2.488500000 GHz

Span 10.00 MHz CF Step
#VBW 300 kHz Sweep 1.000 ms (1001 pts) 1.000000 MHz

MKR| MODE| TRC) SCL FUNCTION FUNCTION WADTH FUNCTION VALLUE e Man

M N [1]F] 2 47893 GHz 8. 661 Bm [ [ ]
| N [ 1] f] 248350 GHz 53526dBm| | T ]
- ]

Freq Offset
0 Hz
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2.3 TM2_2DH5_Ch0

No hopping

Agilent Spectrum Analyzer - Swept SA

b SEMSE:INT ALIGM AUTO 02:54,43 PMFeb 02, 2018

Center Freq 2.400000000 GHz . Avg Type: Log-Pwr
PNO: Wide L, 1'g:FreeRun Avg|Hold:>1000/1000

IFGain:Low #Atten: 30 dB

Frequency

Auto Tune
Mkr2 2,400 00 GHz
Ref 20.00 dBm ’52.468 dBm

Center Freq
2.400000000 GHz

-15.69 dBm|

Start Freq
2.395000000 GHz

Stop Freq
2.405000000 GHz

Span 10.00 MHz CF Step
#VBW 300 kHz Sweep 1.000 ms (1001 pts) 1.000000 MHz
Auto Man

FUMCTION

MKR| MODE| TRC) SCL FUNCTION WIDTH FUMNCTION VALUE

7
1 I 2.402 19 GHz 4.307 dBm

#

[N A R
2 | f]  240000GHz| 52468dBm| [ [ |
3 I ] Freq Offset
4 N N A
5 1 O e A 0Hz
3 Y A A
7 S ) E—
8 [
9
10
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With hopping

Ag_i-lent Spectrum Analyzer - Swept SA

SoiEEncE e SEMSE:INT ALIGN AUTO 02:41:44 PMFeb 02, 2018

Center Freq 2.400000000 GHz _ Avg Type: Log-Pwr
PNO: Wide ) Trig: Free Run Avg|Hold:>1000/1000

IFGain:Low #atten: 30 dB

Frequency

Auto Tune
Mkr2 2.400 00 GHz
Ref 20.00 dBm -53.717 dBm

CenterFreq
2.400000000 GHz

StartFreq
2.395000000 GHz

Stop Freq
2.405000000 GHz

Center 2.400000 GHz Span 10.00 MHz CF Step
#VBW 300 kHz Sweep 1.000 ms (1001 pts) 1.000000 MHz
Auto Man

MKR| MODE| TRC| SCL FUNCTION FUNCTION w/IDTH FUNCTION WALUE

1 INHENES 2 404 87 GHz -1 023 ®em [ [ ]
7l N [1[f| 2.400 00 GHz £3717dBmMm| | ]
1 A

3 Freq Offset
4
5 0 Hz
6
7
8
9
]
1 N O Y R I
¥
IMSG STATUS
Report No.: Huawei Proprietary and Confidential Page 45 of 128

SYBH(Z-RF)20171129004001-2005-A Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of CLT-L04
HUAWEI

2.4 TM2_2DH5_Ch78

No hopping

Agﬁent Spectrum Analyzer - Swept SA

- T R

Center Freq 2.483500000 GHz .
PNO: Wide L, Trig: Free Run

IFGain:Low #Atten: 30 dB

SEMNSE:INT ALIGN AUTO
Avg Type: Log-Pwr

Avg|Hold:>1000/1000

04:16:37 PM Jan 13, 2018

Mkr2 2.483 50 GHz

Ref Offset 7 dB -53.421 dBm

Ref 20.00 dBm

Span 10.00 MHz
Sweep 1.000 ms (1001 pts)

MKR| MODE| TRC) SCL FUNCTION FUNCTION WIDTH FUNCTION VaALLUE

M N [1]F] 2 480 20 GHz a. 533 Bm [ [ ]
| N [ 1] f] 248350 GHz 53421dBm| | ]
I A

#VBW 300 kHz

~

Frequency

Auto Tune

Center Freq
2.483500000 GHz

StartFreq
2.478500000 GHz

Stop Freq
2.488500000 GHz

CF Step
1.000000 MHz

Auto Man

Freq Offset
0 Hz

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.
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With hopping

Agilent Spectrum Analyzer - Swept SA
SR SEMSE:INT BLIGHN AUTD 04:17:37 PM Jar 15, 2018

Center Freq 2.483500000 GHz , Avg Type: Log-Pwr Py
PNO: Wide (5 T1tig:Free Run Avg|Held:>1000/1000
—— ] ,

#Atten: 30 dB

IFGain:Low

Auto Tune
Mkr2 2.483 50 GHz
Ref 20.00 dBmM ’53.501 dBm

Center Freq
2.483500000 GHz

StartFreq
2.478500000 GHz

Stop Freq
2.488500000 GHz

Span 10.00 MHz CF Step
#VBW 300 kHz Sweep 1.000 ms (1001 pts) 1.000000 MHz

MKR| MODE| TRC) SCL FUNCTION FUNCTION WADTH FUNCTION VALLUE e Man

M N [1]F] 2 478 89 GHz 2. 570 Bm [ [ ]
| N [ 1] f] 248350 GHz 53501dBm| | [ ]
- ]

Freq Offset
0 Hz
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2.5 TM3_3DH5_Ch0

No hopping

Agilent Spectrum Analyzer - Swept SA

St SEMSE:INT ALIGM AT 02:43:09 PM Feb 02, 2018

Center Freq 2.400000000 GHz _ Avg Type: Log-Pur iy
PNO: Wide () T1tig:Free Run Avg|Hold:>1000/1000
—— s

IFGain:Low #Atten: 30 dB

Auto Tune
Mkr2 2.400 00 GHzZ
Ref 0,00 dBmM 252.424 dBm

Center Freq
2.400000000 GHz

-19.39 dBm)

StartFreq
2.395000000 GHz

Stop Freq
2.405000000 GHz

Span 10.00 MHz CF Step
#VBW 300 kHz Sweep 1.000 ms (1001 pts) 1.000000 MHz
Auto Man

MKR MODE TRC| SCL FUNCTION FUNCTION WIDTH FUMCTION WALUE A

1 INEENEE 2 402 19 GHz 0. 610 ®m [ [ ]
| N [1]f] 2,400 00 GHz 52424dBm| | ]
- ]

Freq Offset
0 Hz
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With hopping

Ag_i-lent Spectrum Analyzer - Swept SA

SoREEAcE R SEMSE:INT ALIGN AUTO 02:58:07 PMFeh 02, 2018

Center Freq 2.400000000 GHz _ Avg Type: Log-Pwr
PNO: Wide ) Trig: Free Run Avg|Hold:>1000/1000

IFGain:Low #Atten: 30 dB

Frequency

Auto Tune
Mkr2 2.400 00 GHz
Ref 20.00 dBm -53.669 dBm

Center Freq
2.400000000 GHz

StartFreq
2.395000000 GHz

i e S T P R

Stop Freq
2.405000000 GHz

Center 2.400000 GHz Span 10.00 MHz CF Step
#VBW 300 kHz Sweep 1.000 ms (1001 pts) 1.000000 MHz
Auto Man

MKR| MODE| TRC| SCL FUNCTION FUNCTION %0 TH FUNCTION ¥aLUE

Gl N [1]F] 2 402 03 GHz 3. 398 PeT=T:c1 I I A
A N [1]F] 2.400 00 GHz 53669dBm| | 00000 00|
- ] FreqOffset

0 Hz
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2.6 TM3_3DH5_Ch78

No hopping

Agilent Spectrum Analyzer - Swept SA
SR SEMSE:INT BLIGHN AUTD [04:30; 18 PM Jan 15, 2018

Center Freq 2.483500000 GHz , Avg Type: Log-Pwr Py
PNO: Wide (5 T1tig:Free Run Avg|Held:>1000/1000
—— ]

IFGain:Low #Atten: 30 dB

Auto Tune
Mkr2 2.483 50 GHz
Ref 20.00 dBmM ’53.220 dBm

Center Freq
2.483500000 GHz

StartFreq
2.478500000 GHz

Stop Freq
2.488500000 GHz

Span 10.00 MHz CF Step
#VBW 300 kHz Sweep 1.000 ms (1001 pts) 1.000000 MHz
Auto Man

MKR| MODE| TRC) SCL FUNCTION FUNCTION WIDTH FUNCTION VALLUE

M N [1]F] 2 480 20 GHz a. 531 Bm [ [ ]
| N [ 1] f] 248350 GHz 53220dBm| | ]
- ]

Freq Offset
0 Hz
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With hopping

Agilent Spectrum Analyzer - Swept SA

SR SEMSE:INT BLIGHN AUTD 04:31; 18 PM Jan 15, 2018

Center Freq 2.483500000 GHz , Avg Type: Log-Pwr Py
PNO: Wide (5 T1tig:Free Run Avg|Held:>1000/1000
e

IFGain:Low #Atten: 30 dB

Auto Tune
Mkr2 2.483 50 GHz
Ref 20.00 dBmM ’52.825 dBm

Center Freq
2.483500000 GHz

StartFreq
2.478500000 GHz

Stop Freq
2.488500000 GHz

Span 10.00 MHz CF Step
#VBW 300 kHz Sweep 1.000 ms (1001 pts) 1.000000 MHz
Auto Man

MKR| MODE| TRC) SCL FUNCTION FUNCTION WIDTH FUNCTION VALLUE

M N [1]F] 2 480 05 GHz a. 234 Bm [ [ ]
2.483 50 GHz 52825dBm| | ]
- ] Freq Offset

OHz
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Appendix G: Conducted RF Spurious
Emission
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1 Result Table

In this Appendix, the “Pref” refers to the peak power level in any 100 kHz bandwidth within the fundamental

emission which is used as the reference level, the “Puw” referrers to the maximum emission power in 100

kHz band segments outside of the authorized frequency band.

Considering that the higher ratio of RBW to the span for the frequency ranges below 30 MHz makes the

results determination be complicated, a narrower RBW other than 100 kHz is used for these ranges. The
measured value should add a RBW correction factor (RBWCF) where RBWCF [dB] = 10 x Ig(100
[kHz]/narrower RBW [kHz]). As to this Appendix, the narrower RBW is 1 kHz and RBWCF is 20 dB for the
frequency 9 kHz to 150 kHz, and the narrower RBW is 10 kHz and RBWCF is 10 dB for the frequency 150

kHz to 30 MHz.

In the result table, the “< Limit” denotes that “The Puw [dBm] is less than Pref [dBm] - 20 [dB], see test plots

for detailed”.

EUT Conf. Pref [dBm/100 kHz] Puw [dBm/100 kHz] Verdict
TM1_DH5_ChO 8.96 < Limit Pass
TM1_DH5_Ch39 9.096 < Limit Pass
TM1_DH5_Ch78 8.771 < Limit Pass
TM2_2DH5_ChO 4,727 < Limit Pass
TM2_2DH5_Ch39 5.086 < Limit Pass
TM2_2DH5_Ch78 4.457 < Limit Pass
TM3_3DH5_Ch0 4.797 < Limit Pass
TM3_3DH5_Ch39 5.079 < Limit Pass
TM3_3DH5_Ch78 4.486 < Limit Pass
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2 Test Plot

2.1 TM1_DH5_ChO

2.1.1 Pref

Agilent Spectrum Analyzer - Swept SA
SR SEMSE:INT BLIGHN AUTD 03;18:04 PM Jar 15, 2018

Center Freq 2.402000000 GHz , Avg Type: Log-Pwr
PNO: Wide —»— Ttig: Free Run Avg|Held: 401100

IFGain:Low #Atten: 30 dB

Frequency

Auto Tune

Ref Offset 7 dB Mkr1 2.402 191 GHz

Ref 20.00 dBm 8.960 dBm

Center Freq
2.402000000 GHz

StartFreq
2.401500000 GHz

Stop Freq
2.402500000 GHz

CF Step
100.000 kHz
Auto Man

Freq Offset
0 Hz

Center 2.4020000 GHz Span 1.000 MHz

#Res BW 100 kHz #VBW 300 kHz #Sweep 1.000 s (1001 pts)
IMSG STATUS
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2.1.2 Puw

Agilent Spectrum Analyzer - Swept SA
ST Y SEMSE:INT BLIGHN AUTD 03;18:26 PM Jan 15, 2018

Center Freq 79.500 kHz , Avg Type: Log-Pwr
PNO: Wide L, Trig: Free Run Avg|Heold:>100/100

IFGain:Low #Atten: 30 dB

Frequency

Auto Tune

Ref Offset 7 dB

10 dBidiv. ~ Ref 20.00 dBm
Log

Center Freq
79.500 kHz

Stop Freq
150.000 kHz

Freq Offset
0 Hz

li..u.u..u.__

#VBW 3.0 kHz Sweep 134.8 ms (1000 pts)
Jse staTUs ! DC Coupled
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g@ RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA
ST Y SEMSE:INT BLIGHN AUTD 03;18:47 PM Jar 15, 2018

Center Freq 15.075000 MHz , Avg Type: Log-Pwr
PNO: Fast i, 1Vig:FreeRun Avg|Hold: 591100

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 165 kHZ uto Tune

Ref 20.00 dBm -46.603 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

-2104 clEm)

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz

#Res BW 10 kHz #VBW 30 kHz Sweep 285.3 ms (2000 pts)
Jse staTUs ! DC Coupled

Report No.: Huawei Proprietary and Confidential Page 56 of 128

SYBH(Z-RF)20171129004001-2005-A Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA
SR SEMSE:INT BLIGHN AUTD 03;19:08 PM Jar 15, 2018

Center Freq 1.165000000 GHz , Avg Type: Log-Pwr
PNO: Fast i, 1Vig:FreeRun Avg|Hold: 781100

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 2.258 71 GHz ino une

Ref 20.00 dBm -50.315 dBm

Center Freq
1.165000000 GHz

StartFreq
1104 o 30.000000 MHz

Stop Freq
2.300000000 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 30 MHz Stop 2.300 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 217.3 ms (8192 pts)
IMSG STATUS
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g@ RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA
SR SEMSE:INT BLIGHN AUTD 03;19:29 PM Jar 15, 2018

Center Freq 2.350000000 GHz , Avg Type: Log-Pwr
PNO: Fast () Trig:FreeRun Avg|Heold:>100/100
E (o)

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 2.399 500 GHz ino une

Ref 20.00 dBm -51.316 dBm

Center Freq
2.350000000 GHz

StartFreq
RERRes | 2.300000000 GHz

Stop Freq
2.400000000 GHz

CF Step
10.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 2.30000 GHz Stop 2.40000 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 9.665 ms (5000 pts)
IMSG STATUS
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g@ RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA
SR SEMSE:INT BLIGHN AUTD 03;19;50 PM Jar 15, 2018

Center Freq 2.491750000 GHz , Avg Type: Log-Pwr
PNO: Fast () Trig:FreeRun Avg|Heold:>100/100
E (o)

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 2.489 738 GHz ino une

Ref 20.00 dBm -51.576 dBm

Center Freq
2.491750000 GHz

StartFreq
RTRRE | 2.483500000 GHz

Stop Freq
2.500000000 GHz

CF Step
1.650000 MHz
Auto Man

Freq Offset
0 Hz

Start 2.483500 GHz Stop 2.500000 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 1.666 ms (5000 pts)
IMSG STATUS
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g@ RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA
SR SEMSE:INT BLIGHN AUTD 02;20;11 PM Jar 15, 2018

Center Freq 14.500000000 GHz , Avg Type: Log-Pwr
PNO: Fast i, 1Vig:FreeRun Avg|Hold: 71100

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 25.878 83 GHz ino une

Ref 20.00 dBm -42.474 dBm

Center Freq
14500000000 GHz

StartFreq
gEEees | 2.500000000 GHz

Stop Freq
26.500000000 GHz

CF Step
2.400000000 GHz
Auto Man

Freq Offset
0 Hz

Start 2.50 GHz Stop 26.50 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 2.294 s (8192 pts)
IMSG STATUS
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g'é RF Test Report of CLT-L04
HUAWEI

2.2 TM1_DH5_Ch39

2.2.1 Pref

Agilent Spectrum Analyzer - Swept SA

SR SEMSE:INT BLIGHN AUTD 03;44; 15 PM Jan 15, 2018

Center Freq 2.441000000 GHz , Avg Type: Log-Pwr
PNO: Wide —»— Ttig: Free Run Avg|Held: 401100

IFGain:Low #Atten: 30 dB

Frequency

Auto Tune

Ref Offset 7 dB

10 dBidiv. ~ Ref 20.00 dBm
Log

Center Freq
2.441000000 GHz

StartFreq
2.440490000 GHz

Stop Freq
2.441510000 GHz

CF Step
102.000 kHz

Freq Offset
0 Hz

Center 2.4410000 GHz

Res BW 100 kHz #VBW 300 kHz
IMSG STATUS
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g'é RF Test Report of CLT-L04
HUAWEI

2.2.2 Puw

Agilent Spectrum Analyzer - Swept SA

ST Y SEMSE:INT BLIGHN AUTD 03;44:30 PM Jan 15, 2018
Frequency

Center Freq 79.500 kHz , Avg Type: Log-Pwr
PNO: Wide L, Trig: Free Run Avg|Heold:>100/100

IFGain:Low #Atten: 30 dB

Auto Tune

Ref Offset 7 dB
EO dBidiv  Ref 20.00 dBm

Center Freq
79.500 kHz

Stop Freq
150.000 kHz

Freq Offset
0 Hz

#VBW 3.0 kHz Sweep 134.8 ms (1000 pts)
Jse staTUs ! DC Coupled
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g'é RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA

ST Y SEMSE:INT BLIGHN AUTD 03;44:57 PM Jar 15, 2018

Center Freq 15.075000 MHz , Avg Type: Log-Pwr
PNO: Fast L) Trig: Free Run Avg|Held: 597100

IFGainiLow _ ®Atten: 30 dB

Frequency

Auto Tune
Ref Offset 7 dB
Ref 20.00 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq

--------- CF Step
2.985000 MHz
Auto Man

Freq Offset

Mttt TS
th L d iy H I P S T e e e T T [PV B AT e

Stop 30.00 MHz
#VBW 30 kHz Sweep 285.3 ms (2000 pts)

status ! DC Coupled
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g'é RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA

SR SEMSE:INT BLIGHN AUTD 03;45; 18 PM Jan 15, 2018

Center Freq 1.165000000 GHz , Avg Type: Log-Pwr
PNO: Fast i, 1Vig:FreeRun Avg|Hold: 781100

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 2.252 89 GHz ino une

Ref 20.00 dBm -49.502 dBm

Center Freq
1.165000000 GHz

StartFreq
30.000000 MHz

Stop Freq
2.300000000 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
0 Hz

Stop 2.300 GHz

#VBW 300 kHz Sweep 217.3 ms (8192 pts)
IMSG STATUS
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g'é RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA

SR SEMSE:INT BLIGHN AUTD 03;45:39 PM Jar 15, 2018

Center Freq 2.350000000 GHz , Avg Type: Log-Pwr
PNO: Fast () Trig:FreeRun Avg|Heold:>100/100
E (o)

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 2.395 319 GHz ino une

Ref 20.00 dBm -51.916 dBm

Center Freq
2.350000000 GHz

StartFreq
2.300000000 GHz

Stop Freq
2.400000000 GHz

CF Step
10.000000 MHz
Auto Man

Freq Offset
0 Hz

#VBW 300 kHz Sweep 9.665 ms (5000 pts)
IMSG STATUS
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g'é RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA

SR SEMSE:INT BLIGHN AUTD 03;46:00 PM Jar 15, 2018

Center Freq 2.491750000 GHz , Avg Type: Log-Pwr
PNO: Fast () Trig:FreeRun Avg|Heold:>100/100
E (o)

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 2.495 868 GHz ino une

Ref 20.00 dBm -51.773 dBm

Center Freq
2.491750000 GHz

StartFreq
2.483500000 GHz

Stop Freq
2.500000000 GHz

CF Step
1.650000 MHz
Auto Man

Freq Offset
0 Hz

#VBW 300 kHz Sweep 1.666 ms (5000 pts)
IMSG STATUS
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g'é RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA

SR SEMSE:INT BLIGHN AUTD 03;46:21 PM Jan 15, 2018

Center Freq 14.500000000 GHz , Avg Type: Log-Pwr
PNO: Fast i, 1Vig:FreeRun Avg|Hold: 71100

IFGain:Low #Atten: 30 dB

Frequency

Auto Tune
Ref Offset 7 dB
Ref 20.00 dBm

Center Freq
14500000000 GHz

StartFreq
2.500000000 GHz

Stop Freq
26.500000000 GHz

CF Step
2.400000000 GHz
Auto Man

Freq Offset
0 Hz

Stop 26.50 GHz

#VBW 300 kHz Sweep 2.294 s (8192 pts)
IMSG STATUS
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sré RF Test Report of CLT-L04

HUAWEI

2.3 TM1_DH5_Ch78

2.3.1 Pref

Agilent Spectrum Analyzer - Swept SA

soe scl

Center Freq 2.480000000 GHz

PNO: Wide ~—»—
IFGain:Low

SEMSE:INT ALIGN ALTO

Avg Type: Log-Pwr
Trig: Free Run Avg|Held: 401100
#Atten: 30 dB

10 dBidiv
Log

Ref Offset 7 dB
Ref 20.00 dBm

M
e

#VBW 300 kHz

Frequency

Auto Tune

Center Freq
2.480000000 GHz

StartFreq
2.479490000 GHz

Stop Freq
2.480510000 GHz

CF Step
102.000 kHz

Freq Offset
0 Hz

Report No.:

SYBH(Z-RF)20171129004001-2005-A

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.
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g'é RF Test Report of CLT-L04
HUAWEI

2.3.2 Puw

Agilent Spectrum Analyzer - Swept SA
ST Y SEMSE:INT BLIGHN AUTD 04:12;40 PM Jar 15, 2018

Center Freq 79.500 kHz , Avg Type: Log-Pwr
PNO: Wide L, Trig: Free Run Avg|Heold:>100/100

IFGain:Low #Atten: 30 dB

Frequency

Auto Tune

Ref Offset 7 dB

10 dBidiv. ~ Ref 20.00 dBm
Log

Center Freq
79.500 kHz

Stop Freq
150.000 kHz

Freq Offset
0 Hz

#VBW 3.0 kHz Sweep 134.8 ms (1000 pts)
Jse staTUs ! DC Coupled
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g'é RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA

ST Y SEMSE:INT BLIGHN AUTD 04:13:01 PM Jar 15, 2018

Center Freq 15.075000 MHz , Avg Type: Log-Pwr
PNO: Fast L) Trig: Free Run Avg|Held: 597100

IFGainiLow _ ®Atten: 30 dB

Frequency

Auto Tune
Ref Offset 7 dB
Ref 20.00 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Stop 30.00 MHz
#VBW 30 kHz Sweep 285.3 ms (2000 pts)

status ! DC Coupled
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g'é RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA

SR SEMSE:INT BLIGHN AUTD 04:13:22 PM Jar 15, 2018

Center Freq 1.165000000 GHz , Avg Type: Log-Pwr
PNO: Fast i, 1Vig:FreeRun Avg|Hold: 771100

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 2.259 82 GHz ino une

Ref 20.00 dBm -51.003 dBm

- ----------

Center Freq
1.165000000 GHz

StartFreq
30.000000 MHz

Stop Freq
2.300000000 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
0 Hz

Stop 2.300 GHz

#VBW 300 kHz Sweep 217.3 ms (8192 pts)
IMSG STATUS
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g'é RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA

SR SEMSE:INT BLIGHN AUTD 04:13:43 PM Jar 15, 2018

Center Freq 2.350000000 GHz , Avg Type: Log-Pwr
PNO: Fast () Trig:FreeRun Avg|Heold:>100/100
E (o)

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 2.366 613 GHz ino une

Ref 20.00 dBm -51.262 dBm

Center Freq
2.350000000 GHz

StartFreq
2.300000000 GHz

Stop Freq
2.400000000 GHz

CF Step
10.000000 MHz
Auto Man

Freq Offset
0 Hz

#VBW 300 kHz Sweep 9.665 ms (5000 pts)
IMSG STATUS
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g'é RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA

SR SEMSE:INT BLIGHN AUTD 041404 PM Jar 15, 2018

Center Freq 2.491750000 GHz , Avg Type: Log-Pwr
PNO: Fast () Trig:FreeRun Avg|Heold:>100/100
E (o)

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 2.499 224 GHz ino une

Ref 20.00 dBm -51.175 dBm

Center Freq
2.491750000 GHz

StartFreq
2.483500000 GHz

Stop Freq
2.500000000 GHz

CF Step
1.650000 MHz
Auto Man

Freq Offset
0 Hz

#VBW 300 kHz Sweep 1.666 ms (5000 pts)
IMSG STATUS
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g'é RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA

SR SEMSE:INT BLIGHN AUTD 04:14:25 PM Jar 15, 2018

Center Freq 14.500000000 GHz , Avg Type: Log-Pwr
PNO: Fast i, 1Vig:FreeRun Avg|Hold: 71100

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 25.893 48 GHz ino une

Ref 20.00 dBm -42.936 dBm

Center Freq
14500000000 GHz

StartFreq
2.500000000 GHz

Stop Freq
26.500000000 GHz

CF Step
2.400000000 GHz
Auto Man

Freq Offset
0 Hz

Stop 26.50 GHz

#VBW 300 kHz Sweep 2.294 s (8192 pts)
IMSG STATUS
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g@ RF Test Report of CLT-L04
HUAWEI

2.4 TM2_2DH5_ChO

2.4.1 Pref

Agilent Spectrum Analyzer - Swept SA

soe scl

SEMSE:INT

ALIGN ALTO

03:24:21 PM Jan 13, 2013

Center Freq 2.402000000 GHz .
PNO: Wide —»— Ttig: Free Run

Avg Type: Log-Pwr
Avg|Hold: 43/100

Frequency

IFGain:Low #Atten: 30 dB

Ref Offset 7 dB
Ref 20.00 dBm

Center 2.4020000 GHz

Mkr1 2.402 190 28 GHz

4.727 dBm

Span 1.340 MHz

Auto Tune

Center Freq
2.402000000 GHz

StartFreq
2.401330000 GHz

Stop Freq
2.402670000 GHz

CF Step
134.000 kHz
Man

Auto

Freq Offset
0 Hz

Res BW 100 kHz #VBW 300 kHz #Sweep 1.000 s (1001 pts)
IMSG STATUS
Report No.: Huawei Proprietary and Confidential Page 75 of 128

SYBH(Z-RF)20171129004001-2005-A

Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of CLT-L04
HUAWEI

2.4.2 Puw

Agilent Spectrum Analyzer - Swept SA
SN DeE B |

SEMSE:INT

ALIGN ALTO

03:24:42 PM Jan 13, 2013

Center Freq 79.500 kHz .
PNO: Wide L, Trig: Free Run
IFGain:Low #Atten: 30 dB

Avg Type: Log-Pwr
Avg|Held:>100/00

Frequency

Ref Offset 7 dB
Ref 20.00 dBm

Start 9.00 kHz

Mkr1 11.26 kHz
-43.115 dBm

Stop 150.00 kHz

Auto Tune

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Man

Auto

Freq Offset
0 Hz

#Res BW 1.0 kHz #VBW 3.0 kHz Sweep 134.8 ms (1000 pts)
Jse staTUs ! DC Coupled
Report No.: Huawei Proprietary and Confidential Page 76 of 128

SYBH(Z-RF)20171129004001-2005-A

Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA
ST Y SEMSE:INT BLIGHN AUTD 02;25:03 PM Jar 15, 2018

Center Freq 15.075000 MHz , Avg Type: Log-Pwr
PNO: Fast i, 1Vig:FreeRun Avg|Hold: 591100

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 150 kHZ uto Tune

Ref 20.00 dBm -45.457 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz

#Res BW 10 kHz #VBW 30 kHz Sweep 285.3 ms (2000 pts)
Jse staTUs ! DC Coupled
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g@ RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA
SR SEMSE:INT BLIGHN AUTD 03;25:24 PM Jan 15, 2018

Center Freq 1.165000000 GHz , Avg Type: Log-Pwr
PNO: Fast i, 1Vig:FreeRun Avg|Hold: 781100

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 2.038 11 GHz ino une

Ref 20.00 dBm -49.569 dBm

Center Freq
1.165000000 GHz

StartFreq
30.000000 MHz

Stop Freq
2.300000000 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 30 MHz Stop 2.300 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 217.3 ms (8192 pts)
IMSG STATUS
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g@ RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA
SR SEMSE:INT BLIGHN AUTD 03;25:46 PM Jan 15, 2018

Center Freq 2.350000000 GHz , Avg Type: Log-Pwr
PNO: Fast () Trig:FreeRun Avg|Heold:>100/100
E (o)

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 2.399 320 GHz ino une

Ref 20.00 dBm -51.755 dBm

Center Freq
2.350000000 GHz

StartFreq
2.300000000 GHz

Stop Freq
2.400000000 GHz

CF Step
10.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 2.30000 GHz Stop 2.40000 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 9.665 ms (5000 pts)
IMSG STATUS
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g@ RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA
SR SEMSE:INT BLIGHN AUTD 03;26:07 PM Jan 15, 2018

Center Freq 2.491750000 GHz , Avg Type: Log-Pwr
PNO: Fast () Trig:FreeRun Avg|Heold:>100/100
E (o)

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 2.497 551 GHz ino une

Ref 20.00 dBm -51.729 dBm

Center Freq
2.491750000 GHz

StartFreq
2.483500000 GHz

Stop Freq
2.500000000 GHz

CF Step
1.650000 MHz
Auto Man

Freq Offset
0 Hz

Start 2.483500 GHz Stop 2.500000 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 1.666 ms (5000 pts)
IMSG STATUS
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g@ RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA
SR SEMSE:INT BLIGHN AUTD 03;26:28 PM Jan 15, 2018

Center Freq 14.500000000 GHz , Avg Type: Log-Pwr
PNO: Fast i, 1Vig:FreeRun Avg|Hold: 71100

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 24,900 20 GHz ino une

Ref 20.00 dBm -42.968 dBm

Center Freq
14500000000 GHz

StartFreq
2.500000000 GHz

Stop Freq
26.500000000 GHz

CF Step
2.400000000 GHz
Auto Man

Freq Offset
0 Hz

Start 2.50 GHz Stop 26.50 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 2.294 s (8192 pts)
IMSG STATUS
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g'é RF Test Report of CLT-L04
HUAWEI

2.5 TM2_2DH5_Ch39

251 Pref

Agilent Spectrum Analyzer - Swept SA
- T R

Center Freq 2.441000000 GHz

PNO: Wide ~—»—
IFGain:Low

SEMSE:INT ALIGN ALTO

Avg Type: Log-Pwr
Trig: Free Run Avg|Held: 401100
#Atten: 30 dB

Ref Offset 7 dB
EO dBidiv  Ref 20.00 dBm
og

Mkr1 2.441 198 32 GHz
5.086 dBm

NNENEEEN AN
INEEEEEREE

#VBW 300 kHz

Frequency

Auto Tune

Center Freq
2.441000000 GHz

StartFreq
2.440330000 GHz

Stop Freq
2.441670000 GHz

CF Step
134.000 kHz

Freq Offset
0 Hz

Report No.:
SYBH(Z-RF)20171129004001-2005-A

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.
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g'é RF Test Report of CLT-L04
HUAWEI

2.5.2 Puw

Agilent Spectrum Analyzer - Swept SA

ST Y SEMSE:INT BLIGHN AUTD 03;53;56 PM Jan 15, 2018

Center Freq 79.500 kHz , Avg Type: Log-Pwr
PNO: Wide () Trig: Free Run Avg|Heold:>100/100

1
IFGain:Low #Atten: 30 dB

Frequency

Auto Tune

Ref Offset 7 dB
Ref 20.00 dBm

Center Freq
79.500 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Stop 150.00 kHz

#VBW 3.0 kHz Sweep 134.8 ms (1000 pts)
Jse staTUs ! DC Coupled
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g'é RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA

ST Y SEMSE:INT BLIGHN AUTD 03;54; 17 PM Jan 15, 2018

Center Freq 15.075000 MHz , Avg Type: Log-Pwr
PNO: Fast i, 1Vig:FreeRun Avg|Hold: 591100

IFGain:Low #Atten: 30 dB

Frequency

Auto Tune
Ref Offset 7 dB
Ref 20.00 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

il i 'L o .l.,.-L i | | Lli iy bl L nl i.uMthhHMl.lJuMMnhhn

Stop 30.00 MHz

Freq Offset
0 Hz

#VBW 30 kHz Sweep 285.3 ms (2000 pts)
Jse staTUs ! DC Coupled
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g'é RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA

SR SEMSE:INT BLIGHN AUTD 03;54:38 PM Jan 15, 2018

Center Freq 1.165000000 GHz , Avg Type: Log-Pwr
PNO: Fast i, 1Vig:FreeRun Avg|Hold: 781100

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 2.178 06 GHz ino une

Ref 20.00 dBm -50.345 dBm

Center Freq
1.165000000 GHz

StartFreq
30.000000 MHz

Stop Freq
2.300000000 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
0 Hz

Stop 2.300 GHz

#VBW 300 kHz Sweep 217.3 ms (8192 pts)
IMSG STATUS
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g'é RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA

SR SEMSE:INT BLIGHN AUTD 03;54:59 PM Jar 15, 2018

Center Freq 2.350000000 GHz , Avg Type: Log-Pwr
PNO: Fast () Trig:FreeRun Avg|Heold:>100/100
E (o)

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 2.373 435 GHz ino une

Ref 20.00 dBm -52.079 dBm

Center Freq
2.350000000 GHz

StartFreq
2.300000000 GHz

Stop Freq
2.400000000 GHz

CF Step
10.000000 MHz
Auto Man

Freq Offset
0 Hz

#VBW 300 kHz Sweep 9.665 ms (5000 pts)
IMSG STATUS
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g'é RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA

SR SEMSE:INT BLIGHN AUTD 02;55:21 PM Jan 15, 2018

Center Freq 2.491750000 GHz , Avg Type: Log-Pwr
PNO: Fast () Trig:FreeRun Avg|Heold:>100/100
E (o)

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 2.489 382 GHz ino une

Ref 20.00 dBm -51.565 dBm

Center Freq
2.491750000 GHz

StartFreq
2.483500000 GHz

Stop Freq
2.500000000 GHz

CF Step
1.650000 MHz
Auto Man

Freq Offset
0 Hz

#VBW 300 kHz Sweep 1.666 ms (5000 pts)
IMSG STATUS
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g'é RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA

SR SEMSE:INT BLIGHN AUTD 03;55:42 PM Jar 15, 2018

Center Freq 14.500000000 GHz , Avg Type: Log-Pwr
PNO: Fast i, 1Vig:FreeRun Avg|Hold: 71100

IFGain:Low #Atten: 30 dB

Frequency

Auto Tune
Ref Offset 7 dB
Ref 20.00 dBm

Center Freq
14500000000 GHz

StartFreq
2.500000000 GHz

Stop Freq
26.500000000 GHz

CF Step
2.400000000 GHz
Auto Man

Freq Offset
0 Hz

Stop 26.50 GHz

#VBW 300 kHz Sweep 2.294 s (8192 pts)
IMSG STATUS
Report No.: Huawei Proprietary and Confidential Page 88 of 128

SYBH(Z-RF)20171129004001-2005-A Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of CLT-L04
HUAWEI

2.6 TM2_2DH5_Ch78

2.6.1 Pref

Agilent Spectrum Analyzer - Swept SA

soipscElins ne SEMSE:INT ALIGN AUTO

Center Freq 2.480000000 GHz , Avg Type: Log-Pwr
PNO: Wide —»— Ttig: Free Run Avg|Held: 401100

IFGain:Low #Atten: 30 dB

Frequency

Auto Tune

Ref Offset 7 dB
EO dBidiv  Ref 20.00 dBm
og

Center Freq
2.480000000 GHz

StartFreq
2.479335000 GHz

Stop Freq
2.480665000 GHz

Freq Offset
0 Hz

#VBW 300 kHz #Sweep 1.000 s (1001 pts)
IMSG STATUS
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g'é RF Test Report of CLT-L04
HUAWEI

2.6.2 Puw

Agilent Spectrum Analyzer - Swept SA

ST Y SEMSE:INT BLIGHN AUTD [04:18;48 PM Jan 15, 2018

Center Freq 79.500 kHz , Avg Type: Log-Pwr
PNO: Wide () Trig: Free Run Avg|Heold:>100/100

1
IFGain:Low #Atten: 30 dB

Frequency

Auto Tune
Ref Offset 7 dB
Ref 20.00 dBm

Center Freq
79.500 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

I
I
I

Stop 150.00 kHz

#VBW 3.0 kHz Sweep 134.8 ms (1000 pts)
Jse staTUs ! DC Coupled
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g'é RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA
R el e R e S RN DGR R
Center Freq 15.075000 MHz

IFGain:Low

PNO: Fast )

SEMNSE:INT ALIGN AUTO
Avg Type: Log-Pwr

Avg|Hold: 591100

04:19:09 PM Jan 13, 2013

Trig: Free Run
#Atten: 30 dB

Ref Offset 7 dB
Ref 20.00 dBm

el L

m II i.ll.m|| ul 1.qu|

#VBW 30 kHz

| Juu.mu|..m-u.|¢| o iy d].u.m.m| a0 b

Stop 30.00 MHz
Sweep 285.3 ms (2000 pts)

Frequency

Auto Tune

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz

Auto Man

Freq Offset
0 Hz

status ! DC Coupled

Report No.:
SYBH(Z-RF)20171129004001-2005-A

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.
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g'é RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA

SR SEMSE:INT BLIGHN AUTD 04:19;31 PM Jar 15, 2018

Center Freq 1.165000000 GHz , Avg Type: Log-Pwr
PNO: Fast i, 1Vig:FreeRun Avg|Hold: 781100

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 2.261 48 GHz ino une

Ref 20.00 dBm -50.880 dBm

Center Freq
1.165000000 GHz

StartFreq
30.000000 MHz

Stop Freq
2.300000000 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
0 Hz

Stop 2.300 GHz

#VBW 300 kHz Sweep 217.3 ms (8192 pts)
IMSG STATUS
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g'é RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA

SR SEMSE:INT BLIGHN AUTD 04:19;52 PM Jar 15, 2018

Center Freq 2.350000000 GHz , Avg Type: Log-Pwr
PNO: Fast () Trig:FreeRun Avg|Heold:>100/100
E (o)

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 2.333 087 GHz ino une

Ref 20.00 dBm -51.236 dBm

Center Freq
2.350000000 GHz

StartFreq
2.300000000 GHz

Stop Freq
2.400000000 GHz

CF Step
10.000000 MHz
Auto Man

Freq Offset
0 Hz

#VBW 300 kHz Sweep 9.665 ms (5000 pts)
IMSG STATUS
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g'é RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA

SR SEMSE:INT BLIGHN AUTD 04:20; 13 PM Jar 15, 2018

Center Freq 2.491750000 GHz , Avg Type: Log-Pwr
PNO: Fast () Trig:FreeRun Avg|Heold:>100/100
E (o)

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 2.485 550 GHz ino une

Ref 20.00 dBm -51.536 dBm

Center Freq
2.491750000 GHz

StartFreq
2.483500000 GHz

Stop Freq
2.500000000 GHz

CF Step
1.650000 MHz
Auto Man

Freq Offset
0 Hz

#VBW 300 kHz Sweep 1.666 ms (5000 pts)
IMSG STATUS
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g'é RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA

SR SEMSE:INT BLIGHN AUTD 04:20:34 PM Jar 15, 2018

Center Freq 14.500000000 GHz , Avg Type: Log-Pwr
PNO: Fast i, 1Vig:FreeRun Avg|Hold: 71100

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 26.488 28 GHz ino une

Ref 20.00 dBm -42.505 dBm

Center Freq
14500000000 GHz

StartFreq
2.500000000 GHz

Stop Freq
26.500000000 GHz

CF Step
2.400000000 GHz
Auto Man

Freq Offset
0 Hz

Stop 26.50 GHz

#VBW 300 kHz Sweep 2.294 s (8192 pts)
IMSG STATUS
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g@ RF Test Report of CLT-L04
HUAWEI

2.7 TM3_3DH5_Ch0

2.7.1 Pref

Agilent Spectrum Analyzer - Swept SA

soe scl

SEMSE:INT

ALIGN ALTO

03:31:01PM Jan 13, 2018

Center Freq 2.402000000 GHz .
PNO: Wide —»— Ttig: Free Run

Avg Type: Log-Pwr
Avg|Hold: 64/100

Frequency

IFGain:Low #Atten: 30 dB

Ref Offset 7 dB
Ref 20.00 dBm

Center 2.4020000 GHz

Mkr1 2.402 188 94 GHz

4.797 dBm

Span 1.340 MHz

Auto Tune

Center Freq
2.402000000 GHz

StartFreq
2.401330000 GHz

Stop Freq
2.402670000 GHz

CF Step
134.000 kHz
Man

Auto

Freq Offset
0 Hz

Res BW 100 kHz #VBW 300 kHz #Sweep 1.000 s (1001 pts)
IMSG STATUS
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g'é RF Test Report of CLT-L04
HUAWEI

2.7.2 Puw

Agilent Spectrum Analyzer - Swept SA

ST Y SEMSE:INT BLIGHN AUTD 032;31:22 PM Jan 15, 2018

Center Freq 79.500 kHz , Avg Type: Log-Pwr
PNO: Wide Trig: Free Run Avg|Held:>100/00

IFGainiLow _ ®Atten: 30 dB

Frequency

Auto Tune
Ref Offset 7 dB
Ref 20.00 dBm

Center Freq
79.500 kHz

Stop Freq
150.000 kHz

CF Step

N A N AN ey
I

14.100 kHz
- M
M Freq Offset
T

Stop 150.00 kHz
#VBW 3.0 kHz Sweep 134.8 ms (1000 pts)

status ! DC Coupled
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g@ RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA
ST Y SEMSE:INT BLIGHN AUTD 02;31:43 PM Jan 15, 2018

Center Freq 15.075000 MHz , Avg Type: Log-Pwr
PNO: Fast i, 1Vig:FreeRun Avg|Hold: 591100

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 150 kHZ uto Tune

Ref 20.00 dBm -44.305 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz

#Res BW 10 kHz #VBW 30 kHz Sweep 285.3 ms (2000 pts)
Jse staTUs ! DC Coupled
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g@ RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA
SR SEMSE:INT BLIGHN AUTD 03;32:04 PM Jar 15, 2018

Center Freq 1.165000000 GHz , Avg Type: Log-Pwr
PNO: Fast i, 1Vig:FreeRun Avg|Hold: 781100

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 2.147 85 GHz ino une

Ref 20.00 dBm -49.336 dBm

Center Freq
1.165000000 GHz

StartFreq
30.000000 MHz

Stop Freq
2.300000000 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 30 MHz Stop 2.300 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 217.3 ms (8192 pts)
IMSG STATUS
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g@ RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA
SR SEMSE:INT BLIGHN AUTD 03;32;25 PM Jar 15, 2018

Center Freq 2.350000000 GHz , Avg Type: Log-Pwr
PNO: Fast () Trig:FreeRun Avg|Heold:>100/100
E (o)

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 2.399 740 GHz ino une

Ref 20.00 dBm -51.596 dBm

Center Freq
2.350000000 GHz

StartFreq
2.300000000 GHz

Stop Freq
2.400000000 GHz

CF Step
10.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 2.30000 GHz Stop 2.40000 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 9.665 ms (5000 pts)
IMSG STATUS
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g@ RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA
SR SEMSE:INT BLIGHN AUTD 03;32;46 PM Jan 15, 2018

Center Freq 2.491750000 GHz , Avg Type: Log-Pwr
PNO: Fast () Trig:FreeRun Avg|Heold:>100/100
E (o)

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 2.490 392 GHz ino une

Ref 20.00 dBm -52.024 dBm

Center Freq
2.491750000 GHz

StartFreq
2.483500000 GHz

Stop Freq
2.500000000 GHz

CF Step
1.650000 MHz
Auto Man

Freq Offset
0 Hz

Start 2.483500 GHz Stop 2.500000 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 1.666 ms (5000 pts)
IMSG STATUS
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g@ RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA
SR SEMSE:INT BLIGHN AUTD 02;33:07 PM Jan 15, 2018

Center Freq 14.500000000 GHz , Avg Type: Log-Pwr
PNO: Fast i, 1Vig:FreeRun Avg|Hold: 71100

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 25,398 30 GHz ino une

Ref 20.00 dBm -43.008 dBm

Center Freq
14500000000 GHz

StartFreq
2.500000000 GHz

Stop Freq
26.500000000 GHz

CF Step
2.400000000 GHz
Auto Man

Freq Offset
0 Hz

Start 2.50 GHz Stop 26.50 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 2.294 s (8192 pts)
IMSG STATUS
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g'é RF Test Report of CLT-L04
HUAWEI

2.8 TM3_3DH5_Ch39

2.8.1 Pref

Agilent Spectrum Analyzer - Swept SA

soipscElins ne SEMSE:INT ALIGN AUTO

Center Freq 2.441000000 GHz , Avg Type: Log-Pwr
PNO: Wide —»— Ttig: Free Run Avg|Held: 401100

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 2.441 192 96 GHz ino une

10 gB!di\r Ref 20.00 dBm 5.079 dBm

Center Freq
2.441000000 GHz

StartFreq
2.440330000 GHz

Stop Freq
2.441670000 GHz

Freq Offset
0 Hz

ENENEEEN S
INENEEENEE
INEEEEEREE

Span 1.340 MHz

#VBW 300 kHz #Sweep 1.000 s (1001 pts)
IMSG STATUS
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g'é RF Test Report of CLT-L04
HUAWEI

2.8.2 Puw

Agilent Spectrum Analyzer - Swept SA

ST Y SEMSE:INT BLIGHN AUTD 040449 PM Jar 15, 2018
Frequency

Center Freq 79.500 kHz , Avg Type: Log-Pwr
PNO: Wide L, Trig: Free Run Avg|Heold:>100/100

IFGain:Low #Atten: 30 dB

Auto Tune

Mkr1 10.83 kHz
Ref Offset 7 dB
10 dBidiv Rgf Zg.eoo dBm -43.942 dBm

- ----------

Center Freq
79.500 kHz

Stop Freq
150.000 kHz

Freq Offset
0 Hz

#VBW 3.0 kHz Sweep 134.8 ms (1000 pts)
Jse staTUs ! DC Coupled
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g'é RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA

ST Y SEMSE:INT BLIGHN AUTD 04:05; 10 PM Jar 15, 2018

Center Freq 15.075000 MHz , Avg Type: Log-Pwr
PNO: Fast L) Trig: Free Run Avg|Held: 597100

IFGainiLow _ ®Atten: 30 dB

Frequency

Auto Tune
Ref Offset 7 dB
Ref 20.00 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Stop 30.00 MHz
#VBW 30 kHz Sweep 285.3 ms (2000 pts)

status ! DC Coupled
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g'é RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA

SR SEMSE:INT BLIGHN AUTD 04:05:31 PM Jar 15, 2018

Center Freq 1.165000000 GHz , Avg Type: Log-Pwr
PNO: Fast i, 1Vig:FreeRun Avg|Hold: 781100

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 2.040 60 GHz ino une

Ref 20.00 dBm -50.097 dBm

Center Freq
1.165000000 GHz

StartFreq
30.000000 MHz

Stop Freq
2.300000000 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
0 Hz

Stop 2.300 GHz

#VBW 300 kHz Sweep 217.3 ms (8192 pts)
IMSG STATUS
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g'é RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA

SR SEMSE:INT BLIGHN AUTD 04:05;52 PM Jar 15, 2018

Center Freq 2.350000000 GHz , Avg Type: Log-Pwr
PNO: Fast () Trig:FreeRun Avg|Heold:>100/100
E (o)

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 2.328 926 GHz ino une

Ref 20.00 dBm -51.519 dBm

Center Freq
2.350000000 GHz

StartFreq
2.300000000 GHz

Stop Freq
2.400000000 GHz

CF Step
10.000000 MHz
Auto Man

Freq Offset
0 Hz

#VBW 300 kHz Sweep 9.665 ms (5000 pts)
IMSG STATUS
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g'é RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA

SR SEMSE:INT BLIGHN AUTD 0:06; 14 PM Jar 15, 2018

Center Freq 2.491750000 GHz , Avg Type: Log-Pwr
PNO: Fast () Trig:FreeRun Avg|Heold:>100/100
E (o)

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 2.496 330 GHz ino une

Ref 20.00 dBm -52.052 dBm

Center Freq
2.491750000 GHz

StartFreq
2.483500000 GHz

Stop Freq
2.500000000 GHz

CF Step
1.650000 MHz
Auto Man

Freq Offset
0 Hz

#VBW 300 kHz Sweep 1.666 ms (5000 pts)
IMSG STATUS
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g'é RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA

SR SEMSE:INT BLIGHN AUTD 04:06;35 PM Jar 15, 2018

Center Freq 14.500000000 GHz , Avg Type: Log-Pwr
PNO: Fast i, 1Vig:FreeRun Avg|Hold: 71100

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 26.341 78 GHz ino une

Ref 20.00 dBm -42.724 dBm

Center Freq
14500000000 GHz

StartFreq
2.500000000 GHz

Stop Freq
26.500000000 GHz

CF Step
2.400000000 GHz
Auto Man

Freq Offset
0 Hz

Stop 26.50 GHz

#VBW 300 kHz Sweep 2.294 s (8192 pts)
IMSG STATUS
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g'é RF Test Report of CLT-L04
HUAWEI

2.9 TM3_3DH5_Ch78

2.9.1 Pref

Agilent Spectrum Analyzer - Swept SA

soipscElins ne SEMSE:INT ALIGN AUTO

Center Freq 2.480000000 GHz , Avg Type: Log-Pwr
PNO: Wide —»— Ttig: Free Run Avg|Held: 401100

IFGain:Low #Atten: 30 dB

Frequency

Auto Tune

Ref Offset 7 dB
EO dBidiv  Ref 20.00 dBm
og

Center Freq
2.480000000 GHz

StartFreq
2.479335000 GHz

Stop Freq
2.480665000 GHz

Freq Offset
0 Hz

#VBW 300 kHz #Sweep 1.000 s (1001 pts)
IMSG STATUS
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g'é RF Test Report of CLT-L04
HUAWEI

2.9.2 Puw

Agilent Spectrum Analyzer - Swept SA
ST Y SEMSE:INT BLIGHN AUTD 04:32;:29 PM Jar 15, 2018

Center Freq 79.500 kHz , Avg Type: Log-Pwr
PNO: Wide L, Trig: Free Run Avg|Heold:>100/100

IFGain:Low #Atten: 30 dB

Frequency

Auto Tune

Ref Offset 7 dB
EO dBidiv  Ref 20.00 dBm

. ---------

Center Freq
79.500 kHz

Stop Freq
150.000 kHz

Freq Offset
0 Hz

#VBW 3.0 kHz Sweep 134.8 ms (1000 pts)
Jse staTUs ! DC Coupled
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g'é RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA

ST Y SEMSE:INT BLIGHN AUTD 04:32:51 PM Jar 15, 2018

Center Freq 15.075000 MHz , Avg Type: Log-Pwr
PNO: Fast L) Trig: Free Run Avg|Held: 597100

IFGainiLow _ ®Atten: 30 dB

Frequency

Auto Tune
Ref Offset 7 dB
EOgB.idw Ref 20.00 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Man

Freq Offset

b L ] i et

Stop 30.00 MHz
#VBW 30 kHz Sweep 285.3 ms (2000 pts)

status ! DC Coupled

ik | wlh
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g'é RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA

SR SEMSE:INT BLIGHN AUTD 04:33; 12 PM Jar 15, 2018

Center Freq 1.165000000 GHz , Avg Type: Log-Pwr
PNO: Fast i, 1Vig:FreeRun Avg|Hold: 781100

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 2.274 78 GHz ino une

Ref 20.00 dBm -50.088 dBm

Center Freq
1.165000000 GHz

StartFreq
30.000000 MHz

Stop Freq
2.300000000 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
0 Hz

Stop 2.300 GHz

#VBW 300 kHz Sweep 217.3 ms (8192 pts)
IMSG STATUS
Report No.: Huawei Proprietary and Confidential Page 113 of 128

SYBH(Z-RF)20171129004001-2005-A Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of CLT-L04
HUAWEI

Agilent Spectrum Analyzer - Swept SA

SR SEMSE:INT BLIGHN AUTD [04:32:33 PM Jan 15, 2018

Center Freq 2.350000000 GHz , Avg Type: Log-Pwr
PNO: Fast () Trig:FreeRun Avg|Heold:>100/100
E (o)

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 2.350 470 GHz ino une

Ref 20.00 dBm -51.897 dBm

Center Freq
2.350000000 GHz

StartFreq
2.300000000 GHz

Stop Freq
2.400000000 GHz

CF Step
10.000000 MHz
Auto Man

Freq Offset
0 Hz

#VBW 300 kHz Sweep 9.665 ms (5000 pts)
IMSG STATUS
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Agilent Spectrum Analyzer - Swept SA

SR SEMSE:INT BLIGHN AUTD 04:33:54 PM Jar 15, 2018

Center Freq 2.491750000 GHz , Avg Type: Log-Pwr
PNO: Fast () Trig:FreeRun Avg|Heold:>100/100
E (o)

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 2.498 320 GHz ino une

Ref 20.00 dBm -51.515 dBm

Center Freq
2.491750000 GHz

StartFreq
2.483500000 GHz

Stop Freq
2.500000000 GHz

CF Step
1.650000 MHz
Auto Man

Freq Offset
0 Hz

#VBW 300 kHz Sweep 1.666 ms (5000 pts)
IMSG STATUS
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Agilent Spectrum Analyzer - Swept SA

SR SEMSE:INT BLIGHN AUTD 04:34; 15 PM Jar 15, 2018

Center Freq 14.500000000 GHz , Avg Type: Log-Pwr
PNO: Fast i, 1Vig:FreeRun Avg|Hold: 71100

IFGain:Low #Atten: 30 dB

Frequency

Auto T
Ref Offset 7 dB Mkr1 23.848 31 GHz ino une

Ref 20.00 dBm -42.679 dBm

Center Freq
14500000000 GHz

StartFreq
2.500000000 GHz

Stop Freq
26.500000000 GHz

CF Step
2.400000000 GHz
Auto Man

Freq Offset
0 Hz

Stop 26.50 GHz

#VBW 300 kHz Sweep 2.294 s (8192 pts)
IMSG STATUS
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Appendix H: Radiated Emissions in
the Restricted Bands
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3 Result Table

The whole testing range is from “9KHz to 26.5 GHz (10th harmonics)” is divided into 5 parts according to
the test site settings, which are:

- (Part 1): Test range of “9 KHz to 30 MHZ”,

- (Part 2): Test range of “30 GHz to 1 GHZ”,

- (Part 3): Test range of “1 GHz to 3 GHZz".

- (Part 4): Test range of “3 GHz to 18 GHz”,

- (Part 5): Test range of “18 GHz to 26.5 GHz".

In this Appendix, only the test results and plots under the worst case can be reported. In the result table,
the “< Limit” denotes that “Not found obvious spikes or see marked spikes on plots and listed emissions

records”.
Test Range EUT Conf. Emissions Verdict
30 MHz to 1 GHz TM1_DH5_ChO (Worst Conf.) < Limit Pass
TM1_DH5_ChO (Worst Conf.) < Limit Pass
1 GHz to 3 GHz —
TM1_DH5_Ch78 (Worst Conf.) < Limit Pass
3 GHz to 18 GHz TM1_DH5_ChO (Worse Conf.) < Limit Pass
18 GHz to 26.5 GHz | TM1_DH5_ChO (Worst Conf.) < Limit Pass

Note: We tested all modes, but the data presented below is the worst case.
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4  Result Plot
Part 1: Testing Range of “9 kHz to 30MHZz”

NOTEL: No peak found in the Test Range of “9 kHz to 30MHZz”

Part 2: Testing Range of “30 MHz to 1 GHz”

Note 1: The test results and plot for testing range of “30 MHz to 1 GHz” showed as below is the WORST
case for all Test Modes and Channels. This range will not be presented for each Test Mode and
each Channel.

Note 2: The emissions in this range are mainly from the Platform Device (Notepad PC and its ancillary
components).

Full Spectrum

Level in dBuV/M
80

70

60 ]

|

40

30

20

10

0 e N N E— t LI B e e

30M 50 60 80 100M 200 300 400 500 800 1G

Freniiency in Hz

Report No.: Huawei Proprietary and Confidential Page 119 of 128
SYBH(Z-RF)20171129004001-2005-A Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of CLT-L04

HUAWEI

Frequency Level Limit Margin | Height Pol Azimuth Transd.
(MHz) (dBp V/im) | (dBp V/m) (dB) (cm) (deg) (dB)

42.046760 33.25 40.00 6.75 101.0 H 78.0 17.9
60.640540 27.61 40.00 12.39 101.0 H 165.0 11.9
90.246000 23.86 43.50 19.64 102.0 H 137.0 9.8
158.976060 31.12 43.50 12.38 101.0 H 259.0 11.7
396.723140 29.44 46.00 16.56 101.0 H 0.0 18.9
869.518460 35.18 46.00 10.82 292.0 H 140.0 26.4

Note:

1, Level =Reading level by receiver + Transd (Antenna factor + cable loss — preamplifier gain)

The reading level is calculated by software which is not shown in the sheet.

2, Margin=Limit - Level
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Part 3: Testing Range of “1GHz to 3GHz”

Note 1: The testing range of “1 GHz to 3 GHZz” is for checking radiated emissions located in restricted
bands near the EUT operating bands.

Note 2: Two limits are required in the testing range above 1 GHz, that is Peak limit (74 dBuV/m) and
Average Limit (54 dBuv/m).

Note 3:  The peak spike exceeds the limit line is EUT’s operating frequency.

Full Spectrum
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Channel O

Level in dBuV/M

120
10T
100 T
T
80T
70T
60T
50T
407
30
20T
0T
0 : : f : : {
2350 2400 2450 2500 2520
Freauency in MHz
MEASUREMENT RESULT: AV Detector
Frequency Level Limit Margin Height Pol | Azimut | Transd.
(MHz) (dBp V/m) (dBp VIm) (dB) (cm) h (dB)
2390 26.03 54.00 27.97 150.0 H 257.0 -8.6
MEASUREMENT RESULT: PK Detector
Frequency Level Limit Margin Height Pol | Azimut | Transd.
(MHz) (dBp V/m) (dBp V/Im) (dB) (cm) h (deg) (dB)
2390 38.65 74.00 35.35 150.0 \Y, 139.0 -8.6
Note:

1, Level =Reading level by receiver + Transd (Antenna factor + cable loss — preamplifier gain)

The reading level is calculated by software which is not shown in the sheet.

2, Margin=Limit - Level
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Channel 78

_Level in dBuV/M
120

110

100 T

b
20T
107
0 f : : : f : {
2350 2400 2450 2500 2520
Freauency in MH7
MEASUREMENT RESULT: AV Detector
Frequency Level Limit Margin Height Pol | Azimut | Transd.
(MHz) (dBp V/m) (dBp VIm) (dB) (cm) h (dB)
2483.5 27.40 54.00 26.60 110.0 H 133.0 -7.0
MEASUREMENT RESULT: PK Detector
Frequency Level Limit Margin Height Pol | Azimut | Transd.
(MHz) (dBp V/m) (dBp V/Im) (dB) (cm) h (deg) (dB)
2483.5 45.28 74.00 28.72 100.0 \Y, 114.0 -7.0
Note:

1, Level =Reading level by receiver + Transd (Antenna factor + cable loss — preamplifier gain)
The reading level is calculated by software which is not shown in the sheet.
2, Margin=Limit - Level
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Part 4: Testing Range of “3 GHz to 18 GHz”

Note 1: The test results and plot for testing range of “3 GHz to 18 GHz” showed as below is the WORST
case for all Test Modes and Channels. This range will not be presented for each Test Mode and
each Channel.

Note 2: The testing range of “3 GHz to 18 GHz” is for checking radiated emissions located in restricted
bands faraway from the EUT operating bands.

Note 3: Two limits are required in the testing range above 3 GHz, that is Peak limit (74 dBuV/m) and
Average Limit (54 dBuv/m).

Level in dBuVv/m

t t t t t t i
3G 5G 6 7 8 9 10G 18G

Craniinnavs in Lo
S

Part 5: Testing Range of “18 GHz to 26.5 GHz”

NOTE1: No peak found in the Test Range of “18 GHz to 26.5GHZz”
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Appendix I: AC Power Line
Conducted Emissions
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1 Result Table

In this Appendix, only the test results and plots under the worst case can be reported.

EUT Conf.

Maximum Emissions

Verdict

TM1_DH5_Ch39

Not found obvious spikes or see marked spikes on plots and listed

emissions records.

Pass
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2 Result Plot

Channel 39

Level in dBuV
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MEASUREMENT RESULT: PK Detector

The reading level is calculated by software which is not shown in the sheet.
2, Margin=Limit - Level

Frequency Level Limit Transd. Margin Line .
(MHz) (dBp V) (dBp V) (dB) (dB)
0.160701 50.79 65.43 9.7 14.63 L1 FLO
0.238044 45.10 62.16 9.7 17.07 L1 FLO
0.891598 41.87 56.00 9.7 14.13 N FLO
1.638734 41.13 56.00 9.7 14.87 L1 FLO
2.810877 38.46 56.00 9.7 17.54 L1 FLO
4.941005 39.41 56.00 9.7 16.59 N FLO
MEASUREMENT RESULT: AV Detector
Frequency Level Limit Transd. Margin Line =
(MHz) (dBp V) (dBp V) (dB) (dB)
0.161571 32.84 55.38 9.7 22.54 N FLO
0.244341 33.63 51.95 9.7 18.32 L1 FLO
0.328808 30.40 49.48 9.7 19.08 L1 FLO
0.899221 22.74 46.00 9.7 23.26 N FLO
1.680693 25.13 46.00 9.7 20.87 L1 FLO
2.866952 24.25 46.00 9.7 21.75 L1 FLO
Note:

1, Level =Reading level by receiver + Transd (Antenna factor + cable loss — preamplifier gain)

END
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